REVISION RECORD L0G

Tw

REVISION .DATE y
NQ. INSERTED - w»
1. T
2,

3.
4 -
5

T reess

MODELS 155 AND 195
'COMPACT TRACTORS
. " Parts Catalog B997

Hi-Liter 2500 10- 76 e

'Note: This parts catalog replaces thé previous’
. issue -"A987 - which is obsolete and
should be discarded.

i
o
1
.
- f
e
oy
e -‘V‘ v
B
ER
Tn

1
\
{ ’ . L
V .ALPHABETICAL INDEX .
b [ 3 ) .
- - , ENGINE SECTION
. \ - .
t*,\ PAGE GRID | ¢ PAGE
Air Cleaner."........ M., ‘B AB Filter, Breather .............. 7
TBattery ... e 51-53 ,  E4.E8 Flywheel ................... 13-15
Belt, Starter-"Generator ....... .25 c2 - Fue! Strainer ... ... [T 21 .
Breather, Crankcase .......... 7 A8 FuelSystem ................ 19
Camshaft . .................. 7 A8 Gasketiits ................. 13-18
Carburetor . ..........0..... . 21 B8 Governor ......... e 17
Connecting Rod .............. © 911 AI0-A12 Muffler .. ... .. AR v & 5
Crankshaft.................. g-1 A10-A12 QilPan .. ... oo 13-15
Cylinder Block .‘ .............. 13-15 Al14.B2 , Piston....... P 9-1
CylinderHead .-)............. . 13-15 A14-B2 PTO, Clutch ........ . e 23
Elzctrical System ....... oot 51-53 F4-E6 Pulley, Clutch ......... PR 23
Engine Block & Attachlng Parts - 13-15 AT4-B2 *SparkPlug........ e B1 |
Exchanger, Heat .~ ............ 35 ci4 Starter-Generator , ........... . 25
Exhaust System ............. 5 AB Tank, Fuel ............... 5. 19,
Fan...........:. T 17 . B4 Throttle Linkage .,:.......... R V)
Lo ' Valves ........ LI 7
LA
| . - o
\‘ BASIC TRACTOR SECTION
\ PAGE - GRID PAGE. -
o \\ " -t '
Axlg, Front {1558)~ ...} ..., ... 29 C6 Hydraulics {Continued
Axle, Front (195! ..... (A 298 . . ‘CR Mator, Hydraulic Drive ... .. 41
Rear «..-...0 ... .:hooio v33 C12 Pump .................... 39
Baffles & Shrouds ...|..... .. A7 - B4 . Valve, Control ............. 37
Brakes, Disc Type. ... ....... - 31-49"7 C10-E2 Valve, Control Linkage. ... .. 37
" Decals ..... e \\ ....... 43 D10 - Hydraulic Lift.Kit (E-25) .. ... - 57-569
Drawbar . . . . . e [ 47 D14 Implement Lift Lever ...v..... 47
Fenders ........ e Lo - 43 D19 Instruments....... e 51-53
Frame................ \\ ...... 45 D12 Seat, Operator's ...\ .......:. 43
Grille...... e e 45 D12 Speed-Control . .......... 5.1, 49
Headlights ... ......... . 51 "E4 . Steering Wheel & Gear ....... 27 -
Hitch ................ booi 47 D14 ToolBOX ......oooivenin... ‘ 43
Hood ......... DI Lo 45 D12 - TowHitch ....\........ s - 47
Hydraulics ............. ‘.. ceen 354 C14-D8 =~ Transmission...... e .o 33
Coupling, Pump Drive .. ... 39 . D6 Wheels, Front & Rear ........ 31
Hoses, Lines & Fittings .‘\. . 35 c14 - WheelWeights . ... .:... ... 55
. - ' B . b .
4 “\ , a.
| *
i
]

. GRID

be
D6
D4
D4-
E10-E12
D14
E4-E6
D10

c4
D10
. D14

B VA

c10 .
ES

¥



GENERAL INFORMATION

ASE Service
Parts. An alphabetjcal index is provided at
the front of this Caftalog to locate the major
groups or assemblies, A numerical indexat
the rear of the Cafalog gives the part num-

All parts are ‘illustratea in "Exploded-
Views'" which show the individual parts in
their normal relationshlp toeach other. Re~
ference numbers are used in the illustra-

“tions. These numbers corresp@ndtothose in
the "Reference Number" column and are fol-
" lowed by the part number, description and
quanhty reqiired.

P

Orders . .

Orders shouldplainly speoify correctpart
.number, full description, quantity required,
machine model and engine model, machine
and éngine serial numbers, method of_ship—
ment and shipping address.

bers and the pages 6n which they are de- Changes
gcribed.

: When changes to’ the machine make itn.ec-
lliust’ratio'h essary, revised pages for this hook will be’

issued. The revised pages will be'issued with -
the same page number as thosethey replace

" and the "issue" nu.mber and date will be

advanced. =

It is imperative that revised Parfs Book
pages be inserted into their respective
Paris Books as soon_as received. Failure
to do so will lead to confusion and defeat the

.. o S o ' DL
Lo . Parts Catalog No.BY97

L)

CASE 155 AND 195 GARDEN TRACTORS'

¢

ENGINE MODEL SERIAL AND
SPECIFICATION NUMBER

TRACTOR MODEL AND
SERIAL NUMBER

v purpose of the book. L

fndented Description

Indented parts in the descriptive list areapart of the preceding assembly or-sub-assembly,

The- quantity shown in the "Number Required" column is the number of parts used on a ma-
chine except where parts are indented in descriptive list. In this case the quantity shown is the
number requ1red for the preceding assembly or sub- assembly. .

L K -
© e Y)

o REF. DESCRIPTION

. PART NO REQ'D
A 55159 CYLINDER ASSY - rear steering ........... e 1.
28 A 56208 SOCKET ASSY - rear eylinder . . . ................ 1
29 A 55956 PLUG - adjusting, socket assy ... teuann PP |
. 30 A ' 55857 SEAT - socket ball, .. .... e e 2
. ‘ ‘ 31 A 56210 ‘SPRING - socket . . ....... B R 1
Py “ 82 A 56209 ) SEAT - socket Spring . . ... - v vt vn v s v o AR |
: . 33 G . 45175 CLAMP ASSY - socket a88y. . ... ...c.ouuwennnan..l
16- 836 BOLT - 1/2" x 2-1/4" N.F.hex. . ... .......,.. ve 1,
: T 34 132- 104 PIN - cotter, 3/16" X 8" . . . ... . oo .. i, 1
ot R 35 A 55889 STUD - ball,socket & cylinder .............. e 2
: 3 13- 410 BOLT - 1/4" x 5/8" N.C.,hex. . . ....... S L. 4 )
- 37 92- 4

LOCKWASHER - 1/4" SAE ............. SRR .4

I Terms "Right Hand" and "Lelt Hand"

The terms "Right Hand" and "Left Hand"whenever used in this Catalog refers to the machine’
as viewed when seated in the operator's seat facing thie direction of travel.

<«

E:  THIS CATALOG IS FOR USE

9615882 AND AFTER AND MO

AND AFTER.

WITH MODEL" 155 TRACTORS WITH SERIAL NUMBERS

DEL 195 TRACTORS WITH SERIAL NUMBERS 9620422

USE'PARTS CATALOG'NO. 989 FOR MODEL 155 AND 195 TRACTORS

WITH SERIAL NUMBERS PRIOR TQ THOSE LISTED ABOVE.

!ACTOR MODEL DESIGNATIONS

ENGINE MODEL DESIGNATIONS

" 155 TRACTOR

K241 A Engine - C12178
SPEC. NO. 46352-D -

195 TRACTOR"

K301 A Engine - C12179

SPEC. NO. 4770-B

When using this cata

Serial Numbers

numbers of various com

the “description copy
bers, proper parts wdonnfato




t 4 ! ! b
: . P : S CASE 156 AND 195 GARDEN TRACTORS . : s
v ; N oo , # M ] ! . B . -
o : .« . | AIR CLEANER . P
e g ) N . . RS . .
v—’/ REF PART No ' DESCRIPTION o s REQ'D
KOA235100 A . Am CI‘EANER ASSY L L R R R R R R L .a L L . 1
i 2 129- 409 NUT - wmg’ 3/Bn NG, r=*-- L L T T 1
3 KOA 536 WASHER - ccpper L T T T e 1
4 . NSs - COVER - air cleaner, (Order KOA235100} """" prerree]
5 A 70090 ELEMENT afr cleaner< <« - - e rer e A
i NSs " BASE - air cleaner (Order KOA235100)- - - - - - st -1
7 177- 94 SCREW fill. hd, 10-32  5/16". , - B
. B 192- 18 ’LOCKWASHER 3/16""'-',':""". ..... ........‘.--.3
-~ 9 195- 512 , WASHER plain, 3/16”- . g crres R R R T IR AT R 3
\R 10 Ko 275341 GASKET air hOI'n -------- L L T T T R, mrene ... 1
. 3 R
EXHAUST SYSTEM o .
1 NsS MUFFLER - exhhust (OPder 1tém 5) - - S+ £ s nenernnnnnnn. Ol
2 C 10372 GASKET - exhaust pad . I et ia e 1
3 92~ 5 . LOCKWASHER - 5/16"...........,.............'...0.2
4- B1- 510 SCREW -~ 5/16-18 x 5/8" sockethd, ..................,. 2
5 C 18039 . MUFFLER-exhaust ......... Se et a et b . 1
E -
S | ’ ' ; !“. ) |
i = .I“
Ff 2 A “‘I |
; ) . - h
! Vool
* ! 5 &‘
- - i - B '
L] - ) -, - N ! .
T ¥ . 1'
’! ‘ i ’
» f’ " -
! . \
; |
- N F’ “ [ * ’
& | o
" ’ |
i ’
i . i .
: 5 e LT
_—f—'—’k;““r"—’
. « C S
, ) ’ - : . . , - Printed in U.S.A. T B, o, ) June 1976




J

*

—_——— e e e e e ————— e e e e —— e —

3
. . REF, PART NO.
L 19 25- 104
2 92- 4
3 KO 275220
4 . KO 275143
' 5 KO 231082
8 KO 235048
7 KO 235118
. -8 KO 235117
"9 KO 235047 .
- --10. KO 235631

‘14 KO 235826
15 KO 235008
16 KO 230170
17 KO 235007-8
18 KO 235011
19 KO 235010
20 KO 230011
.21 KO 240013
« 22 KOA235327
. 23 "NSS
24 NSS
25 KOE235648
26 KO 275066
26 KO 275067
27 KO 235053

37 KO 235826
. 38 . KO 235008
39 KO 230170
40 KO 235007-S
41 KO 235011
42 KO 235010
, 43 KO 230011
.44 KO 240013
45° KOA235327
46 NSS
47 "NSS
48 KOEZ235646
48 KO 275066
. 49 KO 276067
50 KO 235053

Printed in U. S, A,

Il

CASE 1568 AND 195 GARDEN TRACTORS | 7

CRANKCASE BREATHER

‘ ~
E ' DESCRIPTION . REQ'D
NUT = 1/4" N, C.HEX «.v v oo acesenndnsenns RN
LQCKWASHER.\I/Q".....-’...................._....1'
STUD - valve cOvers « » s « MR L R N I IS |
COVER -valve ++ ¢+ L N I I S S TP ......‘....._..,1
SEAL -breather =+ ++ ¢ s 0060 Ceaa e Yre s s e eaeeiel
GASKET - valve cover ...‘......’--.--:--....‘...-.-,-2 ‘
FILTER -breather » « s ¢ s s s+ ¢ « » --..'....'..--......°.-..::..]_
B&FFLE-breathe‘r ...... P rr s s e s e ses N T RS |
REED -~breather « «« + v+ vt 2 vt esea ve s s s ea ar e s weel”
PLATE - breather ++ -2+ ¢.. cr e e Merreeiaciaeesans]
. . L
1856 CAMSHAFT AND VALVES
lVALVE_.‘exhaugt..‘.....,............‘......., ..... 1
VALVE - intake « + » » + s « e s e e s rera S |
INSERT - exhaust Val‘fe geat ¢ ¢t n v v I I N RCR U AT S S A A
GU]’_DE_va_lve...’; ..... e E e e e D T N R 2
SEAT-v'a.lvesprh:ig ....... .'.'...-.-......“..‘. ....... 2
SPRING -~ valve «pcvvrvvsensnsn, e s s eanan e 2
RETAINER -~ valve Spring + + - e veosuns. Tee e v 2
LOCK - valve retainer S 4
LIFTER ASSY i« %uvvuoenan T et e e esesenae 2
" SCREW - tappet adjusting « - .. .. e seva ey c.nl
. LIFTER - valve««coeevvuonn,, DI I IR 1
CAMSHAFT ASSY ++v-vvonn PR e s s e Y enal
SPACER - camshaft, 005"+ ... ...0000.. et e e .UAR
SPACER - camshait, .010". . ... ...... Paea ey, UAR
PINacamshaft « -« + a0 ¢ o v e 7......’-..‘."...“' ...... 1
195 CAM’SHAFT -AND VALVES
VALVE -exhaust . . .. .ooouuun..,, e e e 1
VALVE - Intake o v v v vn v v enens fmnnnnnnnn v, .1
INSERT - exhaust valve seat ......., e e 1
GUIDE - valve .. v v i it h vt nnesnns et aenmereasaeena 2
SEAT -valvespring . .....;........ e aae e e WD
BPRING - valve ......c.0. e et ...2
RETAINER ~ valve spring ... .. e e e et E e e s e 2
LOCK - valve retalner ....,:....... e et e 4
IIFTER ASSY .'v i it i ie ittt e e r sl nnennnnns i, 2
’SCR‘EW-tappetadjust,mg, ....... a’fl
. LIFTER -'valve.......0cuvuces tesisevenn e NEEN |
CAMSHAFT ASSY...... ten s raae Crre s s aaa e R |
SPACER - camshaft, .005". .. R e UAR
SPACER - camshaft, .010". ..., S UAR
PIN - camshatt ..... e reae ittt e e 1
. : ] /
* June 1876 .



? CASE 1585 AND 195 GARDEN TRACTORS L)
B | ‘ - - . ‘I *
185 CRANKSHAFT,PISTON — CONNECTING ROD
'REF, PART NO. DESCRIPTION REQ'D
1 Nss PISTON AND ROD ASSY. (Std. size)+ =+ = v reesnrvs. e 1
2 - KO 235287 RING SET - pisten (for oversize see item 16) ------- . -1
3. NSS RING - top compression- == =" s sm s oo 1
4, NSS . RING ~ 2nd compression {incl. expander)° e e 1
5 . NSs RING - oil {inel. expa.nder) """""""" Lt 1
6 KOA235611 PISTON ASSY (for oversize see item AB) “eeevenn, Fowonan 1
7 KO 235004 RETAINER - piston pin ==~ " " s s rsevv e R 2-
8 K0235572 PIN - piStOl‘l""""""""‘;"';"',"'"f""1
9 NSS PISII;ON---...............’ ....... R RN 1
10 KOA235139 CONNECTING ROD ASSY (for undersize See item 18) 's 1
11 KO 235003 WASHER - special = """ MR . "2
12 192_ v{111 ! LOCKWASHER 1. .............................. 2
13 KO 235526 SCREW -’cap, connecting rod * ** ==+ scsrscsesocs 2
14 ] NSS ) ROD - connecting ................................ 1>~
15 KOQAZ235569 PISTON ASSY - .010" oversize * - === ** """ serreeliie ey 1
15 KOQAZ235571 PISTON ASSY - .020" oversize* " - "= v s v s reneveann 1
‘15 KOA235816 PISTON ASSY - 030" oversize* =+ == " *ss st rar e ann 1
16 KO 235288 RING SET - piston .010" oversize- =" ===+ "> e 1
16 KO 235289 RING SET - piston .020" oversize® =" ",* s v aee-rreovennn 1
16 KO 235290 RING SET - piston .030" oversize® *** " =+ *~ = N 1
17 KO 235573 . . PIN - piston, 005" oversfze ==+ f* -« <o AR LA
18 C 18101 CONNECTING ROD ASSY. - .010'" undersize " = * * * * . *e1
19 R 16287 OIL SEAL - crankshaft rear » - -« prea e R R 1
20 40035 BEARING - crankshaft ball » < s s s cvmeevvocvnen.. e -2
21 W 5063-S KEY - 1/4" square x 3/4" (_pump eplg)rm s e 1
\ 22 K03235711 CRANKSHAFT ..... P T K T ............ 1
23 C 18104 KEY - flat-1/4" x 3/16" x 1- 3/4" (ﬂywheel) ------ e e 1
24 C 18097 QIL SEAL - crankshaft front » < « <+ = == v 0o s a v v vy eerr ey 1
25 C 18096 WASHER - 3/411 ................. e e s e . P ) 1
28 131- 30} NUT - special Marsden 3/4" NF:- -+ rv o enen O -1
\J".
4
& -
4 ¥
Printed in U, 5. A. June 1976




.

S

REF. PART NO.

WM T b
C .

NSS
KO 235889
NSS
NSS
~-N§S

KOA235827. _

KO 235811

- KO 235803
) Ng8

KOA237344
KO 235003
192- 111

‘KO 235526

" NS8'

" KOA235865

KOA235866
KOA235867
KO - 235890
KO :235891
KO 235892

KO 235868
C . 18102

R 16287

40035™"

W 5083-3
KOB235948

€ 18104

C 18097

C 18096 .

131- 301

. o '
" Printed in U, 8, A

CASE 155 AND 195 GARDEN TRACTORS N

196 CRANKSHAFT,PISTON — CONNECTING ROD

DESCRIPTION

- 3 REQ'D
" PISTON AND/ROD ASSY. (Std. sfze) * =+ srerevesvenen "l
RING SET - piston (for oversize see 1tem 16) *ovmmmmr ey
Rm'G top compression ------- I T o .1
* RING - 2nd compression (incl. expander) """" LIRS
RING - oil (incl. expander) =+« +++ R R
_ PISTON ASSY (for oversize see item 15) =+ = r+ v+ s or e v e 1
T~ RETAINER - piston pm ..... I . : PR ceeerraa 2
Pm piston R PRI b r e e I
PISTON ...... P O N I 1
- CONNECTING ROD ASSY (for tmclersize see item 18) """"" 1
WASHER - specia.l ........................... v9
- LOCKWASHER -~-"***~vrrveetncan T TR SRRy
SCREW cap, cmnecting -rod -------------------- 2
ROD - connectin:g --------- . prree s % e 2 8 mE B e oF s sk 1
PISTON ASSY ~ .010" oversize ---------- I I I
“PISTON ASSY - .020" oversize « + ===+ 1+ SRR Festea 1
PISTON ASSY - .030" oversize * -« +* s rommene e 1
* RING SET - piston .Q10" oversize * * =+ + et s oo eenennson]
RING SET - piston .020'" oversize «* -+~ st e s sl
RING SET - piston 030" oversige =<~ »s s+t s vssoonnns, ) I
PIN - piston 005”'0?31‘3126 R N L I A A P N N A s
CONNECTING ROD ASSY - 010”under81ze crer e R |
OIL'SEAL - crankshaft rear « “= ===+ 5+« MR NS |
BEARING - crankshaft ball *==---"*»**«+- R Y
"KEY - 1/4" square x 3/4" (pump cplg.)* >t e R
CRanKSHAFT LI R B I T T R T I Y I ) I R T T T S 4 = = 2 3 9 2 '1
KEY ~ flat 1/4" x 3/16" x 1- 3/4n (ﬂywheel) """"" Sl
OIL SEAL - crankshaft front --------- R R LI 1
WASHER - 3/4n.._. ................ N N A Y LIS |
- NUT - Specia.l Marsden 3/4" NF """"""""""" 1
- ) #
N
4
June 1976
&



REF, PART NO.- ..

D I b

45
.48
47
48

49

60
51
52
53
54
54
55
56
57
58
59

Printed in U. 8. A.

. 186 ENGINE BLOCK AND ATTACHING PARTS N

KO 271077
KO 235175
KO 270889

. KO 235656

KO 237658
KO 285747
K03236303

KOA237871

KO 230170

KO 235007-3
KO 235125-8

C 18103 _
41- 18
113- 206
192- 21
KO 235025

KO 235026 -

192- 18
13- 6 _
KO 235353
KO 237808
192- 21
115- 204
221~ 2
R 16287
40035
KO 235757,

* KO 235070

205- 27
KO 235815
192- 21
113- 207
C. 18097
KO 235818
195. 545
131- 301
KO 235954
192- 21
113-
W  5083-8
KO 235748

"23772%
C 18097
R 16287
B 59393
220174
- 231032
235048
235025
235353
235757
235070
237658
A 72108

-208

ks

CASE 166 AND 196 GARDEN TRACTORS

L DESCRIPTION
BOLT - cyl, hd, (length 2-174") * * *
BOLT - cyl. hd.”(length 2-1/2") <+ ** " -

© WASHER - cyl. hd:bolt *** ¢+«

HEAD-CyldeI'"""""""'
GASKET - head - * -
DIPSTICK ASSY* " " *
BLOCK ASSY - cyl.,, short (incl. crankshaft, rod
governor, camshaft, valves, bearings and plate)

- BLOCK ASSY - cyl., stripped (Std. bore) * - -
1INSERT - exhaust valye = ***** s s

- GUIDE - valye “= v v
SHAFT - stub, gOVEINOr . . .'v v v v v v v srnnns

LI T S R
L Y
2
L A N T
LI I

L N I S I R S

L R LR I I I B R I I R T )

[T

- REQ' D ¥

L I I I I I I T O O Y 6 )
LR I R ) :‘ LA | 3 . T
LI B N BN L I B Y .A - 9 L L4
L ) l': & .k s e 1

LI l’ . ::: LI A A ] "1

LI I ] i'$ l' LI Y 1

assy

R

- --‘1
|1¢ﬂniq.:||---¢.1
---.nl

-.-'-.."'.....2

Il‘.lll'l'.;l

BEARING - neeaIE, gOVéI‘nO!‘.Sha.ﬂ: '\'b' ‘_’,. Les s s L 1.1

PLUG - expansion * """«
BOLT - 3/8"x 7/8" N.C, hexplated * *** =+ -
MKWASHER - 3/8" ‘SAE plated P
GASKET - camshaft cover )
COVER .- camshaft gegap * "+~ «rs e =sov
LOCKWASHER: - 1/4" plated _
BOLT- 1/4"x 1/2" UNC’plated‘ . » r RN
GASKET—oil-pan L N L I A
BASE - oilpan”- - - -
LOCKWASHER - 3/8" plated =+ + -+« -
BOLT -"3/8" x 1'"N.C, hex plated * - -
PLUG - plpe, 1/ " sq. hd, «++- .-
OIL SEAL - crankshaft reay ** - ** .
BEARING ~ crankshaft ball * <=+« -~ -
GASKET - shim, bearing plate, .010" *

L L U B SR T
- L}

LI R AR N
LB R R B R

-
- -
. .
LR B
. -
- -
- »

-GASKET - shim, 010" « »c oo v unen

PLUG - button, timing hole - - - - '
PLATE_:bearmg'-----4-‘| ----- .. .
LOCKWASHER -~ 3/8" plated * *~ =7 =2+« -+
BOLT-S/B"'xl"N. .pla.ted."""' .
OIL SEAL - cranks fron . :
) FtYWHEEL"" PR .

. WASHER - special, plated = **»»+++ -
NUT - special Marsde_n' feesera . T
SHAFT - frt, drive stub «+* <+ ¢+ == e v v
LOCKWASHER - 3/8" SAE plated - * « - * * +
BOLT - 3/8" x 1-1/4" N.C, hex r ¢+ -+ %"

- K'.EY-'I/4"SQ.)(3/4':"'"""""
STRAP - lifting » =™+ ==« ¢« .

e e

LI SR ST R

-'-c..-----..l
L Y |

014

|uoo‘-‘l‘-1

'-.‘-'.‘.j‘..'l -
.Ill.-.l.l:qr
LI "‘:_.P"f_',' -74
-.--.‘1
v}
||-4
-b4

L N

e
* =l »
e e e
R
.
.
.
.

[

ENGINE GASKET AND SEAL KiT

KIT - engine gasket and seal ... ... ..
SEAL - crankshaft front ofl <. ... ...
. SEAL - crankshaft rear oil . .. .. -0 eu et
.GASKET - fuel strainer bowl. . .. v v v v au
GASKET - breaker cover, « + . ... .o00ssn
SEAL -breather . . . ..vvvovoeve
GASKET - valve COVer « . v vt vsvesnusran
GASKET - camshaft gear cover . ..o o....
GASKET -~ ollpan >e .+ ...

LI A Y

LECIE

LR A N N R

'GASKET - shim, bearing plate .010"" .. ...

GASKET - shim; .010" - .‘.\.\. Teenteraa.
GASKET - cyl. head .....%w.vsvaen.s
GASKET - fuel pump flange .. .%. .s'v s

aasel
-.‘--.--1
T

---..n-..--’sl'

il:-I.lll.uill
pn-o--coqnnol

vaena

III.Q.D.I'..I

rrra s erel
Y

csreacanes JAR 7

o-....-—n-...-! E

lll'-."illlll

KO
KO

72100
275341,
235057

GASKET -~ carburetor flange + . ..« g evvsucsnessonnsl

GASKET-carmretoralrhorn_..--.-‘:--:\-\.--..--,.....1

GASKET - oil pan (not used on this model)~ « ¥ns+ s 1 s-0al a
. ) . \\‘ . R .

) Juiie 1876 ..

- . -
- i - .

-~



e - :

e
©

" CASE 158 AND 195 GARDEN TRAGCTORS 15
195 ENG[NE BLOCK AND ATTACHING PARTS -

REF. PART NO. . “  DESCRIPTION . 'REQ'D
1 KO 2mom BOLT - cyl, hd. (length 2-1/4") -~ -+ cenvereeninnn. B
2 KO 235175 BOLT - cyl. hd. (length 2-1/2") "« . . . . .. Y
3 KO 270889 WASHER ~cyl.hd.'bolt . . . . v cv e ataun.. Pee e cee B
4 KO 235820 HEAD-cyl, + ... cete e veses e P S I
- B KO 237658 GASKET. - head « - soreonocnanann R IS |
€ KO 235747 * DIPSTICKASSY.%...... RS |
7 KOB 236293 BLOCK ASSY - cyl., short (incl. crankshaft, rod asay ' ’
- .governor, camshaft, yalyes, bearings and plate} . .. .......... 1

8 T 23145 .BLOCK ASSY - cyl,, standardbore + .+ . v oo v i, |
‘8 KO 23017V " VINSERT ~ exhaust valve +«+ s vt sauesnosennnn RIS |
10 KO 235007-5 ) GUIDE -valve +«+: s vntarosaanses b as e e e s 2
11 KO 235125_8 SHAFT-Stub’gOVemOr ood.----na-0u|lﬂl‘.u-ucnlnl-’1'
12 C 18103 BEARING - needie, governor shaft "' r " s rcecraency
13 41_ 18‘ PLUG_Bxpmslm---.qnn--ocl.-------"o----l-..-01
14" 113- 206 BOLT - 3/8"x 1-1/4" N.C, hexplated * = ** """ """ >y
15 182- 21 '  LOCKWASHER - 3/8" plated """ * """ . |
16 KO 235025 GASKET - camshaft cover ** " """ ** """ """ T R |
17 KO 235026 COVER - camshaft gear *** - * s mss -3;-'1.
18® 192- {9 LOCKWASHER - 1/4"plated * """ -*+*"-"+ R - EERRRY
19- 113- 6 BOLT - 1/4" x 1/2" UNC plateg f e e e ey ey B -4
20K0235353 GASK.ET"Oinan..l'--........'.....'-“'.-.. ----- 1
29 KO 237808 BASE-Gilpan' ........ tesess N .......1‘
24 192- 21 ° LOCKWASHER - 3/8"plated * - """ R Y §
25 115- 204 BOLT - 3/8" x 1" N.C. hex plated- * ** - ** E LR
26 221~ 2 PLUG-DIPE,1/4”SQ.hd."'"":@'"""""""""'1
27 R 16287 . OIL SEAL - crankshaft rear= =@ ** e reeeerrevrnvcernyg
28, 40035 - BEARING - crankshaft ball * * * " ° Tetessseceemesa e 2
28 KO 235757  GASKET - shim, bearing plate .0107 =+« **++ - - -+ reeves-eB
29 KO 235070 GASKET - shim, 010" - -+« -2 v - R R «+« UAR
30 205- 27 PLUG ~ button, timing hole * *:-«=-=+*r--> Prrereseeae
31 . KO 235815 PLATE-bearing'"."‘"'-'_"3"""""""""‘ -1
32 192-¢ 21 LOCKWASHER - 3/8" plated @' * "=t *e--ere Presenencg
33 113- 207 ° BOLT-3/8"x 1"N.C.plated® - u " " e soe--onny
.34 C 18097 ' OILSEAL - crankshaft front "> " **--**" A AR
Aaﬁ' KO 235818 . FLYWHEEL"""."""""'"""."""" ...... RS |
36 195_ 54.5 WASHER-Bpecial,plgted""'T"'-"""'.""""'"'1
37 131- 301 NUT - special Marsden ;" - " *° P Trerreresreeeeey
38 KO 235054  SHAFT - frt. drive stub® " - -2 srtaserrererannn DR
39 192- 21 . MKWASHER-S/GHSAEplatEd'."""""'".""""4
40 113- 208 ' BOLT - 3/8"1 1_-.1/4n N. C. hexplated e e e A a ‘. vreae-uryg
41 W 5083-8 .KEY-l,{"Bq.xa/*!" ..... ........--....'.......-. 1
42 K0.235?48 Smp-lming’.‘lotn ----- ll..l..!ll'i l.".ltﬂllg-"\il

) ENGINE GASKET AND SEQL KIiT .

) , ) s
45 KO 237727 K]T.}emegasketandseal TR s i s e s n e e nana]
46 C 18097 SEAL - crankshaft frontoil- - - v v v v v aasvena o veal
47 R: 16287 ° SEAL - crankshaft rear oil - - - . .. verrrsraserrrenaesl
48 B 59393 GASKET - fuel strafner Dowl « o« c s c e v v nosnsosanserssl
49 KO 220174 GASKET - hreaker COVer: » - 1 o v s s?e s evsrassoatnonnal
50 KO 231032 SEAL-breather +« .- .cec-ovivencismernravseaaaveel *
51 KO 235048 -GASKET - valve cover «....... ce e a et st e s aeseal
52 KO 235025 GASKET - camshaft gear cover -+ .+ rsaaeracrsnosaasl
563 KO 235353 . GASKET - 0llpan + . .cereceenasas . 1
-54 KO 235757 GASKET - shim, bearing plate, 010" .« - - oo vvsresres.B
54 KO 235070 . GASKET - shim, 010"« . ... ... seae e e een . UAR
55 KO 237658 GASKET -cyL head .. .. vt rc st tvadetnnees R |
56 A'TZIOB GASKET-me}.pumpmge-- ----- ‘--llll“luﬂlr-'.l-ll
.57 A 72100 . GASKET - carburetor flange . . .. ...ccccnrversnsaasl
58 ° KO 275341 "GASKET - carburetor air horn «..c.vcveneracasanannl
59 KO 235057 GASKET - oil pan (not used on this model) ,...,.......J 1
Printed in U. 8. A, ' June 1978

70




CASE 155 AND 195 GARDEN TRACTORS 7
' Coor L ' ' : . ¢
BAIFFLES, SHROUDS AND CLUTCH PULLEY
REF. PART NO, . ‘DESCRIPTION 'REQD

1 NSS DEFLECTOR - engine air (Order item 24) =« cos s e nonvnss 1

2 192- 19 ]_,()CKWASHER_l/4",pla‘ted I R I -

3 113« 6 BOLT.- 1/4" x 1/2" N,C. hex plated temeessrrserensene 2

4 KO 235955 BAFFLE - cylinder head = -« -.vvocacncoassvnarosssas 1

"5 KO 235368 BAFFLE - carburetor side air +..... B |

6 KO 235207 PULLEY -starter + e cvsesaus srrecestrranrrasaas 1

ki KO 235052 SCREEN - blower air intake R LI |

T * 8 195- 515 WASHER-1/4"plated L L T T T O R e e Y 4
9 192- 19 'LOCKWASHER - 1/4"plated :sveteverinansrnensases 4

- 10 175- 4386 SCREW - 1/4"x 5/8" N,C. truss hd, Phillips, plated « - - - - oo 4

11 KO 235951 HOUSING - blower ® rersesvasnssanssraenndien -]

12 113~ 2 BOLT 1/4" x 3/4" N.C. hex hd. plated "+« s-u .. ssesevanna 4

- 13 192- 19 LOCKWASHER - 1/4" plated « s s s e s venssanrssvesnannne &
14° KO 235054 BAFFLE - cylinder ........cueveencecacnonsesnnmen 1

- 15 NSS CLUTCH-pu.lley(ordEEClgﬁgﬁkit)}.aa'........o--..-. .1
16 C 10312 SPACER - short e |

17 N8S FAN - engine (order C17217 Kit} . v v s neevvvencnnions 1

18 195- 104 WASHER - 3/8"plain = v vvseunnennn e |

19 192-—~ 21 LOCKWASHER - 3/8" SAE sescscaranasssseansnsans 1

20 115- 208 BOLT - 3/8" x 3-1/2" N.C., hex (for pulley clutch) . ....... 1

21 A 70205 BELT - drive, starter, generator " ...... N D |

22°. C 12603 CHANNEL - deflectOr «..vuivenennoonns S |

23 C 13756 - WASHER -~ fan, rubber ....,.. sesses e s ansnaa asee 2

24 " C 18296 DEFLECTOR - englne air 5, .......... st v e s s aan 1

. CHOKE,THROTTLE AND GOVERNOR

34 C 13848 CONTROL-thI'Ot‘tle LI I R R Y og.ﬂo--oo-o-o-loo--- 1

3 C 12224 HANDLE -~ trhottle control v v.evuernnssnecnnnsneans 1

! 38 C 12187 CONTROL -~ ChOKE + e vt sesenocsannncanens ceresnes 1
37 C 12223 HANDLE - choke ¢ONtrol «....cesieaseessncocscacoss 1°

38 1i1- 1 BOLT--10-24 x1/2" rd. hd., square neck +...eeveconses 2
39 192- 18 LOCKWASHER - #10std. plated « « oo s s e s v e nnnaaa -

40 129" 7 . NUT-#IO-MPIated .-‘.-’.'--...‘:._...'--....-..- 2

41 KO 235494 LEVER - governor ..... T |

42 - 15- 420 BOLT - 1/4" X 1/4"N/C.BEX vuv'vnnvsennononnnness 2

43 185- 515 WASHER, 1/4" plated .. ivvevesonnecsnnncnnsennnne 2

44 25- 104 ' NUT -=1/4"heX ..esteeeeecsnvesssseonosoncnsnsas T

45 KO 235496 SPRING - BOVEITIOT . evcevevsssnponocracaas P |

46. 192— 19 i IJOCKWASHER-I/4"p1ated. .Ioc----‘o.-o‘--o.‘--o---nooo 1

47 C 18098 ;“’ASHER-thI'USt .-.e-..o.,"-i.t-‘-uti.;--looo--1

48 KO 275690 "WASHER «~ WAVY e e o vssvcenoonurnanuonnnsenarnanaaa 1

49 KO 231052 , CLAMP-SWiVEl,WiI'e -.-o-..-.----.---.o-:i L 1

. 50 KO 235086 =~ LEVER-sSpeedcontrol ..........cceuneeuoconbooess 1
bl KO 235085 " SPACER - speed control bracket ..,..cc00.. P |

52 KO 235084 BRACKET-highspeedstop...,..... ..... nessrevenes 1

53 129; 37 NUT-#10'32,hex *® 459 088 s e " T E S LI B B B R ] 2

54 192- 18 LOCKWASHER - 3/16" plated .. ..% evvevevea P |

55 A 10326 JOINT = ball .. ... veecnesoroennnne R |

56 KO 235277 ROD - throttle ....v0tveusivevrvvocannannsvaenses 1

} o7 KO 235278 -+ RING - retaining, throttle 10d . . ..o voevesnoonnnconase 1
58. - KG 235476 BUSHING - governor cross shaft . ..ceecevscevssnnaoas 1

- 59  KOAZ235256-S SHAFT ASSY - QOVETNOT CTOSS e ovevenvconcacsnanase 1
! 60 C- 18103 BEARNG-neEdlegovemorShaﬂ‘..2---.....;...-.....'1‘
61 KOA235743-S GEARASSY-gOV&I‘nOI‘ -----cl.o-o-ootl---cacooo_iul1

.62 KO 235125-5 SHAFT-gOVQI'nOI'Stud LI N I A R R R R R R R N ) 1 4
63 .C - 18099 - WASHER - governor StOp pin . « v e vvensosssosasnneasass 1
: 64 KO 231355 PIN - gOVernor Stop o+ eeveeesosssvensnvnsansosnans 1

~Printed in U.S.A,

June 1976

S



o, . NSS

REF.PART NO,
1 C 10479
2 € 11529
3
4

Jff’d/" A 70100

173- 215

5 129- 204
6 C 10657 -

b C %2211

8 ¢ 10878

9 214-' 253

10 A 72100

11 A 72073

12 192- 20

13 - 113- 103

14 KO275341
15 C 11545
16 C 12203
17 . A 72108

18' 71~ 410

' 19 193- 860
20 222~ 41
21 222-, 101
22 222- 112
23 KO235097
24  222- 4021
25 KOA235845
26 ¢ 22987

-

30 KO 230675
NSS

N&S

. NSss

. " NSS
- 31 A 72108

- 32 KO 236387.

NSS

+ NSS

. , "NSS
7 7 77 NsS§

NSST . ¢

31 A 72108

Printed in U, S, A;

CASE 1585 AND 196 GARDEN TRACTORS 19
FUEL SYSTEM
DESCRIPTION - T REQ'D
TANK = fuel « v v v v i it it e sttt it et e e s et annnnnn. 1
CAP-fueltank - <+ s v o vunn e e e P |
STRAP - fuel tank mounting + s « ¢ «'c = vt v s v ean e nnnnran. 2
.SCREW - 1/4"x 1-1/4"rd. hd. ... - - - . e it 2.
NUT - square, /4" N.C. v v o vt it et s et e e ie i e v eeaaenns 2
ELBOW - fuel line - -+ + + « - . e e e e e et e e e e 1
HOSE - fuel line. « « « == v« u'n .. e e e e e R |
FITTING -~ elbow, fuel line, o« 1
CLAMP-l/Z"hos'e ............ e e Per s esenna2
GASKET - carburetor flange - - v s s« v o v ewnnuenn.- FUPU. 1
CARBURETOR ASSEMBLY (Repairs Page 21) .............. 1
LOCKWASHER = 5/18" SAE Std, + <« » s ¢ ¢ t t o et v vmae e esns. 2.
BOLT - 5/18" x 1" N.C.hex hedd - =+« ++ « v v v v cuunnn. L2
GASKET -airhorn: « = - + « « « » R R |
- INSERT - fuel CAP = = " # %+ ¢ o 2 s s o 6 6 v st m a s o v a e, 1
BRACKET - fuel tank mountinge - » « s+« « = e v v v s o vuucson. 1
GASKET - fuel pump mounting - ~»++ s v v v va .. e 1
SCREW - 1/4" x 5/8" N.C. fillister héad - O LI I T 2
LQCKWASHER__ 1/4" SAE std.» » » o+ « - » e e e e e S
ELBOW - includes sleeve and mut + « « « ==+ « o v e nmv oo FECEE |
SLEEVE - {for 3/16” O.D. tUbE « vt v v e s st it s et e e 2
NUT - for 3/16" O.D, tubé + - + « o+ « o . . Tt et a e 2
“LINE - fuel pump to carburetor” + - « i« v v v v vt v e o, 1
CONNECTOR ASSEMBLY - includes sleeve and nut'« « «»: - ... .1
FUEL PUMP - (for 10 EP model) (155) - + - . . L L1
FUEL PUMP -~ (for 12 HP model) (195) - v v ¢ v v v v v v v n ™ ceanl
FUEL PUMP
FUEL PUMP KIT - for KOA235845 pump «1+ « « « o » e el
SPRING - fuelpumpvalve. « e o v v vttt a sl 2
"VALVE -~ fuel pump R R fa s s s b e a s saas 2
GASKET - valve « « « o v e v v v s« G h e o r e e e e |
BIAPHRAGM ASSEMBLY - -+ ¢ e =t s v v v v nn. e e r e e e s . 1
7  BPRING - diaphragm ....... PRI AP ERRRES!
GASKET - fuel pump mounting. . . . . e ies e s e 1.
+ FUEL PUMP KIT - for C22987 pu.mp. ........ le asonna o]
GASKET - valve housing .....: e et d e e , .......... 1-
VALVE ASSEMBLY....... R R e 2
GASKET - valve - « - - v e v v vnnosonna e e e s 2
DISPHRAGM ASSEMBLY ... c -t i it vens v mnnrnnnasn i
SPRING - diaphragm « v v om i v s it i v v annnarononaaan 1
vGASKET fuel pump mounting. . ... ... EEEERE I i
¢ , .
’ _h
- |
K .o
June 1976




' ‘ L -

CASE 158 AND 195 GARDEN TRACTORS _ 21
- . | 4

A72073 CARBU_RETOR : R
REF. PART NO. DESCRIPTION Co REQ'D
‘A 72093 . CARBURETOR ASSY ..... e, et 1
1 A -720M7 JET ASSY - high speed & idle adj. v v v v v v enrnevrnn.. . 1
2 KO 200383 SPRING-ddlejet. . . . i v v vivn vy, . 1
3 A - T2085 '‘SPRING - choke detentball ............. [ |
4 211« 3. BALL - 1/8" steel . . - . . b Teeaan e e 1
5  F 19895 SCREW - #3-48 rd. hd. mach,,brass. .. ........... N |
6 A 72074 VALVE ASSY - choke disc,. - - v v v v v v v nu.s e s PP |
17 -K0200443 INLET NEEDLE & SEAT ASSY. ¢« ¢ v v vt vevnvuones. RS |
8. A 72102 ."  GASKET -needle seat . . ....... S e e e e |
9 F 19852 PIN - carburetor float . ................ P |
10 KO 200408 FLOATASSY ....cv .. e et e R 1
" 11 KO 200375 GASKET - carburetor bowlring. . ............. AP |
12 KO 200439 GASKET - carburetor Dowl « o . v« vt v e inncnw e, P |
13 KO 235448 BOWL - carburetor ............. N 1
14 KO 235447 NUT & GASKET ASSY ~bowl. . .. ... e s et 1
15 KO 200372. GASKET - howel screw ........ A e e e 1
16 A 72101 SEAT - high idle jet..... et et et s e w s e a e o1
17 A 72075 SHAFT & LEVER ASSY ~choke .. ........ I
18 A 72087 PLUG - 3/8" expansion ....... ettt et i, 1
19 A 72098 SPRING - lean-rich adjusting serew . . . ... B 1
20 A 72099 SCREW -"adjusting (lean-rich). ........ PR bewnnn 1
21 A 72090 VALVE -throttle dise .......... e et A

22 A 72088 PLUG ~ carb, body passage........ TR eeal

23 A 72089 - SHAFT - throttle l&ver........... e s e R 1.

24 A 72097 SEAL - throttle shaft . .. ....... et ae e e W1
25 A 72094 - - DOG ASSY - throttle shaft. ', . oo it e nennennennss el
26 A" T2092 SCREW - idle stop. ... ... e deecar st et 1
27  KO0200380 . - *  SPRING - idle scréwtension ....... e e e e 1
28 189. 77 " ., SCREW = throttlé dog clamp #8 x 1/2" N.C. fill. hd. ..... 1
29 A . 72096 LEVER - throttle. . . . ...... P 1
30 A 72095 SCREW ASSY - throttle Iever «......:ovevuuun... el
N , Nss BODY - carb. (Order A72073 Carb, Assy) .... Vet esanas 1
32 A 72108 KIT - carburetor repair .........,. e aae [ 1
{

) ' . @ -
r i . - - ' ' ) \
' 3 - * :
'

‘Printed in U. S, A. June 1976




REF. PART NO.
1 -+ C 1409%

NSS
2 C. 12094
3 C 10487
4 132- 24
"5 C - 10883
6
7
8

o 23693
115- 103
192- 20
9 129. 102
10 195~ 517

11 NsS

12 C 10312
13 C 12608
14 ¢ 12813

C 13244
C 10502
C .10503 -
126- 22
C 10504
C 10505
C 10506
C 10507
o 192- 21
115- .203
. 195- 522
. 83- 56

O 00 =3 O e LO DD

s
=

o
—

—
b

,

¢

CASE 155 AND 195 GARDEN TRACTORS © . = 23

4

. PULLEY CLUTCH

3
-

DESCRIPTION : REQ'D;"
LEVER- clutch control with bushings » + +++ ¢ 2oL, LU 1
BUSHING - fliplock (Order part number 014094) R 1 :
LINK - clutch control - LI R AT IR 2
KNOB..]_ever-..'..--...._..-..-....--..-......-..1
Pm_cgtter3/32"x]_/2" P e e e b s e ey e D
Pm...safety L T S T T Al e, 1 i
PIN-c]evlsl/4"x3/4”. e R |
BOLT - 5/16"-18 N.C, x3/4"plated <o en e, .1
LOCKWASHER - 5/16”SAEp1ated---,---------- -------- 1
. NUT - 5/16"NC,’p1ated.............'....... ........ 1
WASHER -~ 1/4" plain plated + - ... ... SICICI I IIPN 3 -
CLUTCH - PTO "V" belt (Repairs see page 60) I IR |
SPACER - fanshgrt.... P T T P, I | 1
BRACKET - PTOcontrol--_--------' ..... I R R | ’
CLAMP-3/B"I.D.----'---------_7---------- ........ 2

-
-

E-6 FRONT P T.O. (OF'T‘I"ON'ALI =

CARRIER pivot (Includes 2 C10502 bearings) ... ... ...... 1
BEARING = 'sintergd bronze + - s« ¢ = v e o v v o v v s ... 2
SHAFT - PTO pulley ....... e e, IS |
KEY - Woodruff #13. ~ . e e e e ]
PULLEY -drive « - v+ v v v e e mn e .. t e e e A |
. PULLEY - driven adjustable . , . « .+ ........ . e 1
WASHER - thrust ............,....... e e e 2
BELT -3 Vsection30" ............0...c.uo.unn. .. 1
LOCKWASHER - 3/B" - . ....... e e e, e e 1
BﬁLT 3/8“x7/8”NC héx .. .maiio.. I | ) -,
WASHER - 3/8"p1a1n.........‘....'.-:......'...,;... -1
SETSCREW-S/IG"X3/8" socket head . .

I3

" Printed in U.S.A,

B © June 1976




o

o

B § c
e ‘ 1 _
;‘ L ) 2 r . .
- ‘ ' CASE 166 AND 195 GARDEN TRACTORS
{ i} 'C10311 PULLEY CLUTCH
' . (ORDER C19696 KIT FOR REPLACEMENT) .
‘o REF. PART NO. Lo > DESCRIPTION REQ'D,
] . - . \ . v
: 1 ' C- 13088 RING-re'_tainer..-........ ..... L )
: 2 C 13089 RETAINER* » ¢ v+ ¢ v o v e vt o m v nnms ot fr s el
i 3 T 366819 COVER-cam +«v.c... e e O |
4* T 36615 SPACER - Shiml «neuesn..... P i 7
"5 C 13081 SPACER - driveplate ...........uiiuvuinvtnnnnnnsl
' 6 C- 13080 PLATE - friction « v ve it it it i vnennvennnnnd
i} 7 . C 13077 WASHER - SPPIBE « ¢ ¢ 6 6 o ¢ v 0 te vt o i mene s e 2
8 NSS HUB - assembly {order C19696 Kit) ... ..o v v ve s wnn... 1
9 C 13087 SPRING - 10ads ¢ o e v v vwvneslennnnnnn., e 2
10 "NSS RING - stop {furnished with Part No, C13085) . ... ......,2,°
! 11 C 13085 BEARING - cam w/StOp Iing « «+ + « v v v Vv venn e s s e s .. 2
12 € 13083 CAM = agsembly « - « -« v oiv it nn s e s nnnn..
\ 13 C 13076 SPACER - pulley bearing -..... e R PP T ¢
A 1 14 C 14095 PULLEY - (Requires C14039 Ting) » « v « v v v e o vvu e ce s L. 1
i ) 15 C 13079 - BEARING.- PULLEY + ¢ - v v v v o nome e emasnnnn . . 1
: . e T 16 211- 9 BALL-cam.................0....... R 3
: S 1T C 14039 RING - pulley tolerance « o < v o e v v v e nnnnnnenrnnn.. |
: : - . )
1 . [ " L .
i _ - . ‘ . . ’ ’ .l
R ~. ) . : ) f
" a - 1
, )
- ’ ] . B
® ! -
1 ‘ $
- , i . )
.0-}/@; . : ,
i W R
~ [ - ' .
. \\‘h - ' = k
op) ' g
_.\-,' & L
-’ N . -
| \
| .
] +
', R . .
1 r ’L!:
3 ] B .
] |
b
| ) :
] rl ]
1
1
L} -
- 1
. 1
. ! . v
’ 1 < o
. » ‘
‘ Printed in U. 8, A, ) June 1976




M

. . ‘
CASE 158 AND 195 GARDEN TRACTORS - 23D
C19696 CLUTCH KIT
(FOR REPLACEMENT OF C10311 CLUTCH)
REF. PART NQ, DESCRIPTION™ . REQ
1 C 19483 .- CLUTCH ASSEMBLY “ ....vueeu... P D |
2_. C 19891 ' RING - snap ...... teeeenc e anee e e re e iae e, 2
3" C 19892 RIPFAINER - snapring . ......... et
4 °'C 19880 * SPRING ~ 1020 4 e svaceonnnnnonses treceraaaae 2
s 5. C 19889 COVER - Cam ++ 5o i wnnannn.. Pttt e 1
6 NSS " RING - bearing (see ref. No. 8) + s v%vss'vvunnrnnnn,.. 2
7 C 19894 CAM -clutch -...... Y e e i a et R . 2
8 C 19893 BEARING & cam (includes ring) «+ e vevsvranenn,,... 2
=9 . C 19898 RING.=“Shap,-hub I T T wveee 1,
10 C 19895 HUE - cluteh N eeoensaons et as e ee s 1
; 11 211- 12, BALL -cdm™ « s a0 v v, P e e et e e e, 3.
12 . C 19898 * SPACER v eveeannnn.. e r e ebaaer e ey, eeea 1
~ 13 C 13080 PLATE ASSEMBLY ~ PIeSSUIe « s s o v e v s eennnenn,. 2
14 C 19897 ! WASH_ER ~spring, belleville +« v v v et v nennnsannnn.s 12 -
15 C 19706 PULLEY ~clutch + o v euvvnno, s e esun .ot |
16 C 13079 BEARING - pulley « v vu.usss b e r et v 1
13 C 19899 SHIM ......i.n. ORI I I TR R ++++ UAR
18 13- : 656 BOLT - 3/8x3-1/2"NCheX «»ervveen. reade .o < I
19 . '13- ° 664 BOLT - 3/8X4"NCheX «vevvvecenen... ‘e e et 1 -
20 195~ 2036 WASHER - 13/32 X2" 0D, o e vt tenannnnsnnsnnnenns « 1
s 21 C 16616 FAN ....... et niasenanaan et iecaneaan, .1
22 B 18208 LRING-38nap .. vevennnns et s e e e, 2
i 23 F - 41895 © WASHER - Spacer 1" & e v vsemvenncneesenn Cis e Y O
h 24 C 19492 ARM - clutch extension . ... . e n it aaea e verse 2
25  26- 410 BOLT - 1/4x5/8" NCheX «aevouasrnn.. ettt g
26 131- 350 NUT = 10CK 1/4" e vvninernntonennnnnonnnnnn.. «vea 1
27 C 19494 SHAFT - clutch, front PTO o .ven.ooonoin. .. e 1.
28 C 19638 SHAFT ~ clutch, rear traction drive. « 5o e eesnvusn .o, ... 1
29 127- T KEY - 1/4" x1/4 x 2-1/4" long . .... P e e e 1,
30 C 19491 LINK - clutch control .. vvernnnnnn. . I
31 141- 2 PIN - clevis 1/4 x3/4" v v.vuvunn.. Fersereanens ceede 3
32 195- 17 WASHER - 1/4" ......... e B o
33 132- 24 PIN -cotter +.vvverenennuanns . resrcrsananes 5
34 0 1117-CH  KEY - 1/4 x 1/4 % 1-3/¢" long =ceveeneain tererereege
- 3 .K
.
x- L
. ' Printed in U,8,A, N

June 1976.



. Lo e e ~ o T B CASE 155 AND 1956 GARDEN TRACTORS & 25 —_—
. 24 A A . - . . N _ . ‘ : L . . _ B
S - e - a ! _ _, : o A70202 STARTER-GENERATOR I
| - T . . : (DELCO NO. 1101970) L . .
) . REF. PART NO, . DESCRIPTION ) REQ'D
: 1 R 15106 BOLT - thru (includes washer) s« eeeeeveonnnnnen,n.. 2 .
. . 2 A 72104 FRAME ASSY - commutator end s« sssevececnnnnn.... 1 )
\ ¢ 3 R 15087 RING - bearing retainer +c«ereeenntnnennnninean, q-
. - 4 " A 25461 . BEARING -~ commutator end ball -.-'-----------------_--71
e - , 5 A 72039 -HOLDER KIT - ground brush R AL T
! . . 6 A 726040 - HOLDER KIT - insulated brush =« -vsucoenatieasinean. |
. ’?"A 72038 BRUSH ASSY I I O S )
! ’ ] 8 R 15090 ARM - brush pressure s+ csssrosonnnnnnnennnsana. 2 Pl
1” . A , 9 .A 25423 « SPRING-brusham‘ Il'.l.l.l-‘I-COI‘IDIIl‘...I.u —’2_,/ '
.- 107 "A 72042 COIL ASSY - field R, H, TR R -
' 4 li @ ” . 11 = A 72048 STUD - armature terminal e e ettt e e 1 .
- s . . . 12 R . 16147 BUSHING - insulated, armature stud resrrres i, |
: ',, : - ' 13. A 41927 . WASHER-armaturestuq R I T T
( . - C - - ‘14  192- 8 © NUT - terminal stud 12-24 hex R
\ NI ~ T .15 - 192~ 17 LOCKWASHER - terminal Stud #12 « « « v v vvuaraotn ... ... 4
- §§ T 16 R 16148 WASHER - insulated, field SUQ o s v e vreinrennnn...,. 1
= = ' ‘ > 17 A 72043 COIL ASSY - field, LLH, +evvvuuenunnnsennastuansot. ]
o @ : 18 NSS STUD - field terminal {(Order item 40) s « oo v s v v e unn.. 1
4’ ' " 19 R 15077 BUSHING - insulated, field St s« v vswoensnnnnnna, . 1.
] . .20 A 25447 | INSULATOR-ﬁeldcoﬂ.....'.......~..............._2- |
. - o 21 A - 4073 . SHOE - pole,plain Ce e e i e T |
' T 22 A 40736 SHOE - pole, notched I e . |
23. A 72041 ARMATURE -o‘---.-------.cic-.a--n'----n-..¢-'-.. 1 4
24 126— 111 KEY-—WODdruff,armature L T S T 1
> . 25  74- 610 SCREW - pole e et eaeaa e .., 2 .
- oL 26  NSs + BODY - starter generator (order AT0202). v e cn v i 1,
E . . 27 173- 237 . SCREW - 10-32 x 1/2" rd. hd. C et et es et entaeenee. 3
Al - . - 28 192- 18 LOCKWASHER - 3/16" plated « v o vvseunenneiunun. ..., 3
.7 29 A 44433 RETAINER ASSY - bearing - ... vvuuunvenvnnnnnnnnnon 1
© 30% NsS§ GASKET - bearing rethiner (Order Ad4433)e v v v iniiinna.. 1 .
A M _ 31 A 43356 BEARING - ball, drive end S et eaaereaebasieeaan. 1
- : \ & . 3% A, 72046  FRAME ASSY - drive end T | ‘
. N - 33 A 72047 SPACER - pulley 5eevuvuninnnnnunennunvnn. unn |
= &£ © 34 C 14344 PULLEY - starter - generator drive o ..eesewus..v,.... 1
. : " % 35 192- 28 LOCKWASHER » 11/16" plated «ve v veuneasiuunnnn.n. 1
36 A 25546 NUT - armature shaft,.drive end - . . . A LR P |
3 . ! 37. A 43499 RETAINER - grease R R L T T .
I oo . 38* Nss SEAL - felt (Order A44433) I IS . ,
| ) | T~ -39 Nss SPACER-armatureshaft,mner RIS PP O
‘ i 40 A 40702 KIT - stud (inclides items 16,18and19) - . . v . ..., g
: i l ® . ' > o _ " o
| ' ’
| ) - | . *Bearing retainer gasket and felt seal.no longer required. .
a8 Service with new retainer assembly, e ) ‘
- 3 Fy ’ Il
|- : .
* ] s ' ] ‘e ’
v l . 4 1 * -
| ! : hf
J ; .
a ' ° ' Y
Fl 1 ¥
’ ’ ’ ri f +
) .
: . ~ Printed in U.S.A, - < . June 1976 -




CASE 158 AND 195 GARDEN TRACTORS ° 27
e ¥ L '
STEERING GEAR
v ! h
REF, PART NO, ) DESCRIPTION REQ'D
1" ¢ 10569 CAP - steering wheel ., ......... Cennen B |
2 A 70392 RING - capretainer . .., ... .......0 0.0 0eeonnn.. I |
3 25- 1510 NUT - jam 58" N.F. hex I T T T
4 A 70058 -WHEEL-steering..-..............1........,........1.
5 G 12126 BUSHING -nylon . ....% .. ... .c.uu.... .
6 T 25683 RING -retaining ... ,............... B .
7 C 12125 WASHER ~thrust ......., ......c.0 0 iunnnn
8 C 12205 BUSHING - flanged. ., ,...,,...... [P |
9 C 121186 SHAFT - steering (155). .. ... ..... ..0.cuuuunneuif.. .1
9 C 11685 SHAFT - steering (195) ... ..........000uuvcnenn.uil
10* 131- 351 NUT --lock 5/18" N.C. hex ... .........cvuuuuunn. ...l
11* G 48048 WASHER -~plain .........:...... L
12¢# C'- 13596 BUSHING < flanged « . ..o oveannnn. B |
13* C' 13614 GEAR - steering ..+ acvvvn... |
Jld4* 15. 540 BOLT - 5/16" X 2-1/2" N.C.BeX + v v v uvvms s mneennnns I |
15%* 195- 2082 WASHER . ottt enaannneninnnnnennns cael
16** C 12206 BUSHING . .. ittt it ttea™ cees s et sene e, T |
17%* NSS GEAR - steering (Order C13801 Kit) . ... .. T |
18+#* C.-13801 -KIT - steering gear (Includes Ref. No's. 19 through 28) -
19 - 219- 57 FITTING - UD€, &+ o v st s v s s eene o . |
20 129- 167 NUT - jam /8" N.C.hex Z.P. ... ....0.vvuu.... cen.d
21 193- 34 'LOCKWASHER-5/8”mternalt00th.......'.... P |
22 F 62147 WASHER -plain . .,............. “ s et . .1
23 129- 582 NUT - jam 7/8" N.C, hex Z.P. ....... D |
24 193- 36 LOCKWASHER ~ /8" internal tooth , . , .. ....{....... .1
25 C 13195, BUSHING - flanged ..., .......... S e b aaeasaa s P |
26 C 13800 GEAR - steering . . ..... L PEPE |
. * . Used on Model 155 Tractors with Serial JNumber 9618951 and above.
* Used on Model 195 Tréctors with Serial Number 9622282 and abové.
**  Applicable to Model 155 Tractors with Serial Number 9618950 and below. -
**  Applicable to Model 195 Tractors with Serial Number 9822281 and below,
- : - . EE
8 .
A\
Printed in U.8.A. - ) February, 1968



28

-

-

[l=R= B e B RPN O

REF. PART NO.
11999
13583
13584
25683
11906

c-
C
c
T
C

108
21

Printed in U,S.A.

r

r

'CASE 155 AND 195 GARDEN TRACTORS o 29

Y 155 FRONT ' AXLE h
I .
o
DESCRIPTION : REQ'D
JAXLE - front ~ v i v i ol e e e b e mee e -
" SPINDLE - R.H. (Used S/N 9618948 and after} e el
' SPINDLE - LH(MWWN%M%BMWMH)-n- ------- I
RING - external retaining, 3/4" .. ... ..... ... .........2
WASHER' - thrust ..J........;.,....:.t....,......i
FITTING~lube . - - «2veue.... [ a2
WASHER - wheel spacer . . ... . ...... T o ... UAR
COVER-lubef]_ttmg _...___".__,__..._, e ae e

3
TIE ROD - (Used in production S/ N 9622668 and after) -+ .. ... 1
.YOK%-tlerodNC thread...--..- ,.........-‘......2
PIN - cotter 5/32" x 1-1/4" (For C13583 & C13584 spipdles)- . - 2
WASHER - wheel spindle {For C13583 & C13584 spmdles) s 2
6

WASHER - WAVY v a o 6 v o v e e o i it s e e b et e [
YOKE - tie rod N.F. thread (Used with Cl367’7 tie rod) ----- 1
ROD - drag link (Used in productlon S/N 9622668 and after) e 1

_FITTING = Iube 45° + « v s vt e eivnmennns e see s ...]_
"PIN-clevig§ v = v+ s 0 v o ‘...'..‘-.'. ----- R I IR -
PIN-COttE‘I'l/B"XT/B”' L B S e s ‘.‘...3
JOINT - ball - ..... R R ¢.1
LOCKWASHER SN V' AL TP e e e ep e AP -5
NUT - 1/2'""N,F. hex (For. C13677 tie rod & C12526 drag Link) . . - 3
"NUT - 1/2" N.C.hex - - e v v mun e e e e s e s .,...2
PIN- axlepivot « ... ... ... . |
LOCKWASHER - 3/3".; ...... e e e e et e e .. 1
BOLT - 3/8" X 5/8" N.C.HEX + v v v v v v vus D N 1
TIE BAR - not available (Order items 9, lO 13 14, 17,

18, 20, 21, & 22) . R R 1
TIE ROD - not avallable (Order items 9, 14, 17, 18 20, & 21} 1
ROD --drag link (Order items 10, 13, 15 17 18 20 & 22} . .1
SPINDLE, R,H., not available (Order items 2 11 & ) AT |
SPINDLE, L.H., not available (Order ltems 3 11 &12) - o -. ot |

P "~ June 1976




. & CASE 155 AND 196 GARDEN TRACTORS ‘T 28B
| o 195 FRONT AXLE
* i , . , ‘ ] . , l
< - REF, PART NO, " DESCRIPTION ' . REQ'D
1 C - 12000 AXLE - front e« = v e v o nut e e e weal’
' 2 C 13586 SPINDLE - R.H. (Used ifn production S/ N 9622352 and after) ... .1
3 C 13587 SPINDLE - L.H. (Uséd in production S/ N 9622352 and after} - - « -1
) ' R.H. THREADS ON - 4 B 18208 RING - external retaining, 1" . ...... et eeea .
' . BOTH ENDS N 5 ‘€ 13716 - WASHER - thrust - . . . ... e D 2
. . g 6 219- B . FITTING -IubD8 « ¢+ s s s s v e ee e et it s anieennnnes
A = 7 A 30881 WASHER - wheel spacer + v« « v v v v v vt v u .. R
8 C 13106 COVER - lube fitting - « + v+ v st v cvne e o B -
" USED PRIOR TO S/N 9627190 9 C 10952 YOKE - adjustable - - -« -« . v oo iie L, LI
‘ ' , ‘ ) 10 132- 3114  PIN - cotter 532" x 1-1/4" (For C13586 & C13587 spindles) « - .2 .
s . ‘ ] 1T C 12975 WASHER - wheel spindle (For C13586 & C13587 spindles) . - . - . . 2
. : 12 C 12115 WASHER - wavy «--... Ce e et e e 2.
13 € 12103 ° ROD - drag link (Used in production /N 9627170 and after) ....1
) 14" ¢C 13679 TIE ROD - (Used in production /N 9627170 and after) « « ... . . . 1
, ", 15 219 38 °  FITTING - lube 45 « =« « v . . . B N I |
. 16 141- 56 PIN-ClEVIS oo v v v v v ra e nunnn e e ae e et e e e e |
17 132- 47 ‘PIN - cofter 1/8" x7/8"-...... v e e ae o 1
18 € 13605.. © JOINT - ball 1/2" L.H, thread (For C13679 tie rod) « - - - - .. . . . 1’
-1%  C 12102 JOINT - ball 1/2" R,H. thread .- . .. TR e 2
20 92- 8 LOCKWASHER - 1/2"- -+ . ........ R ve e e 7
21 25- 118 NUT-1/2"N.F.hex -+« env... e B T T 5
22 . 25. 108 . NUT_I'/ZH_N_C_heX’----o.:---‘.......-.--._'-\‘\- ....... 1
23 129- 325 NUT - 1/2" N.F. hex L.H. thread (For C13678 tie rod) &« « « v . . . 1
- 24 C 19009 PIN - axle pivot -+« .. et T 1
25 192-+ 21 IOCKWASHER = 3/8" « v« « vt e v e s a e ann \\ S |
26 113- 205 ., "BOLT~3/8"x58"N.C.Hex ««-%uenunn. P e V1
~27 NS§ —— ROD - drag link, not available (Order items 9, 12,713, 16, 1 7, o
’ 20, &22) i i R e
‘28 NSS 'ﬂ TIE ROD - not available (Order items 14, 18, 21, & 23) PRI |
e 29 Nss 'SPINDLE - R.H., not available (Order items 2, 10, & 11) . da..al
T . 30 NSs . SPINDLE - L.H., not available (Order items 3, 10, & 11) . Aot
31 T 25683 . RING - external retaining, 3/4" . .. ..x ... .. ... ... 0...2
L.H. THREAD , . _ . ) -
. . R o ’ F) . - - T r . R o
" ’ ( Printed in U.8.A, * . T - *" June 1976




2

REF. PART NO.
1 € -10263
2 C 10314
3 C 12081
4 219~ 403
5 C 12110
6 . C 12111
7 C 12870
8& T 25883.
9 C 10317
10~ A 30064
11 A 70062
12 A -70185
1 C . 12140
1 C 12141
2 C 12821
3 NSS
4 151- 106
5 C 12624
6 C 12620
7 C 12623
8 C 13811
9 C 14652
10 C 12625
11 ¢ " 12619
12 114- 201
13 131- 366
14 O 15%4-N
i5 C 12656
NSS
114- 213

“Priited in U, §-A,_

CASE-155 AND 195 GARDEN TRACTORS' : 3t
FRONT AND REAR WHEELS -
' ' Model Model
- - 155 195
., DESCRIPTION v REQ'D -
WHEEL - rear{uses Sbolts} . .. .. ......... 2 ‘ .
BOLT -rear wheel + - - v v v v v v .. e e e e .. 10 oo !
WHEEL - front - - - - - - f o h e e e et e 2. ......0 |
FITTING - lube, 1/8" NPT +« v ovveen .. 2 ... 2 ‘ |
.BEARING -~ front wheel {inner). - - - . . o .o . oo - 2 .. 2 o
BEARING - front wheel {outer). . .. ... .. ...... 2 ..... w3 .
CAP - plastic, front wheel ................. 2....... 2 |
‘RING - external retainer. . . .- e o v o v o v o o L. 2.2 |
WHEEL ~ rear (uses 6bolts) . v v v v'e e e v v vt et a. . 2 |
BOLT -~ tear wheel'.'.'. -~ . . . ... S e c e s e e s 12 |
CAP - hub cover front wheel {optional) « -+ + v -t +e2esuwen. 2
‘CAP - hub cover rear wheel (optxonal) B L. . .
r
BRAKE ASSE MBLY , |
T A . !
BRACI&ET-b;ake-l‘SB..,,"\..'.,.-”...; ........ cenn 1
BRACKET - brake - 195 .. .... ,'l
CARRIER - solid side (mcludes lmmg) e r e e ane o ra e e » -1
. LINING = friction » ove » « 3 0 s o v oncnesess o e h e ate e e rae e 2
RIVET-lmmg..,.....?n',,f.,..',.-.,.,.ﬂ..‘.,._»....:.. g
SPACER . e s e s M e e e hee e e e e oo s aae - 2
CARRIER - cam side (mcludes lming) ~~~~~ e e e |
JCAM ~actuating . . .. 0 v un o S s e s en oo e raa s |
WASHER-........,,g ,,,,,, e e aes 2 ,
RING - external retaining. .. ....... e he e S & @
‘SPRING - compression . ....... - sae e I
CAM - actuator ."..... e e aeaa- P ae e e C e e e e eano 1°
BOLT - 3/8" x 2-1/4" N.F. Hex, - « - - et kg e e e s hoeewa 2 L )
NUT - lock, 3/8"NF ............ e e et neeo e 2 . "
WASHER =« o0 e vevemn e o saannnn, Chrn e 2 ;
KIT - brakehnmg.t: ...... s e e s mamn a4 s e aar e . 1 )
LINING --friction: ¢+ = » s = s mow owome ow s e m e s 4 N
RIVET - lining -+« + e = v v ioionnnnans L 1] ,)}‘ .
- ' b t.
: '
: ' ] June 1976 )
T




%7

. /CASE 156 AND 196 GARDEN TRACTORS 7 a3
TRANSMISSION AND FINAL DRIVE .
REF. PART NO, DESCRIPTION - REQ'D
1 -C 1]{5‘40 CASE-transinission--»"“"-_--"'--""' ..... RIS |
2 " A 70137, " GASBKET -housingtocage-«-r:* ¢+ rscrvvtcncn RS I
3 A 70142 BUSHING - flanged, rear axle housing - «--«-*+ ===+ ss...2
4 C 12147 HOUSING -.rear axle, right hand «« - ---- - R sl
5 .C 12148 HOUSING - rear axle, lefthand ++++--csvovv - R 1-
6 A 70141 BUSHING - plain, rear axle houging >+ +*« ===« e g
7T A 70143 SEAL - rear axle housing = = =+ <>+ soasemsmaitoe..n
8 C 12144  SHAFT - axle, lefthand (195« + + + v =rzocnsamecsrrnenn, 1
BA .C. 12584 SHAFT - axle, left hand (155)- <+« «» -« » - .« L .1
9 ¢ 12143 SHAFT - axle, right hand (195)« + ¢+ v c e o v v o v e Ceeeee e 1 ;
94 C 12583 SHAFT -’axle, right hand (155) <= -+ 7o v v v sen-- S
10 221- 4 PLUG - pipe, 1/2" square head <=+ + -+ o+ 2" cnuenn. IR |
11 138- - 102 . PIN - axle retaining « « « =+ = - -+« e e “ e teee D
12 C 10259 COUPLING - motor fnput * =+ v v e drravnvinneentan, S
13 C 12156 BUSHING - DYION « « » 0 = o o v v v e v eseeennnns R |
14 B 18208 RING - coupling, retaining +- -+ «-:----- s 1.
15 . C 10201  WASHER - input shaft stop-+ « + - - e ey
16 C 11938 SHAFT, transmission input * -« - =+ -+ AL I B EERE!
17 C 12009 CLUSTER - input gear -+ *+ =« + - R EREEER ‘1
18 C 10289 RACE - bearing inner«+ » -+ -+ -+ I LI se -2
19 F 19478 BEARING - input shdft, middle+ « == -+« -« IR sereeae]
20. C 12013 BEARING —input shaft, end ».o =+ = nssnsrannanenaasnn]
21 - A 70127 BOLT - 3/8" x 1-1/4" N.C., special sealing » « * - - - g e 12
22 C 10303 PLUG - breather, {ransmission »- -+~ -+ s e el ‘1 °
23 13- 820  BOLT - 1/2"x 1-1/4", case to frame + + '+« =+ + » + Ve ' 8
24 92- 8  .LOCKWASHER, 1/2"SAE «+--vvrseos R R -6 " -
25 - C 10302 GASKET - transmission case cover : -« <«-«-: LR 1
26 92- . % LOCKWASHER - 5/16" SAE- =+ » -« -+ - R 7
27 13- 512. - ' BOLT - 5/16" x 3/4" N,C,, trans. cover +- -« - RGO 7
28 C  -10296 . COVER - transmission ¢ase- = =+ =+ ¢ s+ s v oot cecn ... 1,
“28 C 12011 FORK - gear ghift » «+» s« ==« I I IR R O |
30 C 10254 LEVER - shift = :crvcervennana. . e e b e 1
31 C 10261 SPRING - shift lever =« «««~+--- SRS AR RN e 1
32 138- 2002 PIN - shift fork, locating+ -+ - - - S R R 2
33 C 10253 GEAR - differential «« - ¢ rvrenevronnnn TR -2
34 138- 2038 PIN - differential pin, locking» « « -+« + « -+ R 2
35 ~ 132- . 69 PIN-COttEI_‘,S/.?rz"xl”'--'-----' ........ s e e . 4 -
36 C 10252 PINION - differential ™ - - - - T R 4
37 A 70131 SPACER - differential pinion + « « «= - « « - IR | '
38 C 10243 * HOUSING - differential gear = -+« -+ 7+ vvaccnvonen AR .
39 C 10298 -PIN - differential pinjon = » =« s = » s e e e RO 4
40. - C 10292 WASHER - transmission » » <.+ ¢ ¢ s v eo-vvne SRR 2
41  95- 5 WASHER - 5/16" SAE, plain « =+ o> v esrannnnnnnnn. ceen3
42 13- 510 BOLT - 5/16" x 5/8" trans, cover * - -+ < =+rrevvenaran]
. 43 C 11332 SEAL - shift shaft oil .. ..... T .1 \
-44 ¢ 12729 BOLT - 1/2".x 17 N.C, Hex, Socket Button Head '(155)° * -+ -+ -1 ,
- . ] \‘\ -
. )
Printed in U, 5. A, . ' ’ February, 1568
\( + EEA ]




Printed it U. S. A.

’ G\ASE 158 AND 195 GARDEN TRAGTORS ]
HYDRAULIC SYSTEM : o N
Used on Model 155 Tractors Prior to Serial Number 9623328 ° " e
- Used on Model 195 Tractors Prior to Serial Number 9627528 :
REF. PART NO. ’ -DESCRIPTION o REQ'D
1. C 12304 MOTOR - hydraulic (195) Repairs Page 41 === <+ s r v cnaa. IR |
1 C 12305 ¢ MOTOR - hydraulic (155) Repairs Page 4] v e e b mec e 1
2 A 70128~ GASKET - motor to transfer cage « + = - s » s s s e v o I |
3 218- 5108 FITTING - 90° elbow, 1/2" tube x3/4” 16 "O" ring -« -«soenns 2
4 A 70127 BOLT ~ special, Jay-Lock - =+« s« s s s vt v aan v e KLY S
5 218- 5080 - FITTING - 1/2" tube x 7/8" thread » «« - - - 0 e e a2
" 6 218- 5007 YOURING = 5/8" » ¢ v v oo inaiana sae e e 2
7 C .12394 = TUBE - frt. valve port to motor (195) - IR feaal
7 C 12396 - TUBE - frt. valve port'ts motor (155) « & v+ s v vevauunn.. fewrnl
8 C 12385 TUBE - rear valve.port to motor (185)- - ... e eee s 1
8 C 12387 TUBE - rear ~alve port to motor {1 R Sarre s .1
9 218- 5008 "OMRING = 1/2% .+ s+ v v v st ean e nnnnan R R I 2
10 218- 5108 FITTING - 90°, 3/4"tubexl 1/16"threade--~---------‘---1
11 218- 5008 "O'" RING - 3/4"-'-‘-----~-----e-; ------------ I |
12 218- 494 FITTING ~ 90°, 5/8"tube X 3/4" NPT » + ¢ ¢ == v cseivareons 1
13 . ¢ 10266 TUBE - heat exchanger to valve -+ + - - I I P |
14 214- 253 CLAMP - hose <« a2+ AR R R O 2
15 .C 18721 HOSE : ">+ +s ¢ nerossneeon Yea e I 2
16 214- ;253 CLAMP .~ hOSE + v ¢ 5 oot aes s naonsns e e e e e 1.2
17 C 10267 TUBE - frans. to heat exchanger (195) « v s v e v s e 1
19 C _12067 TUBE - trans. to heat exchanger {155) - +- « + I AP I |
18  218-° 445  FITTING - 3/4" tube X 3/4" NPT - - =« e« .. R R 1
19. A 70117 FITTING - w/filter- « + == ==+ + + » R I IR TR IR P 1
20 C 10284 " FUBE - pump to transmission (198)-; - -+ - B AR 1
20 C 12070 TUBE - 'pump to transmigsion (155): « « ¥ na% e v v v i s e 1.
21 -C 12142, TUBE - pump tovalves « +r s e - et et e s it s s IS |
22  218- 1056 FITTING - 90° elbow, 1/2" tube p3 3/4"thread--'- R 1
23 C 12149 VALVE - control (Repairs Page 3 DRI 1
24  218- 5059 FITTING - "Q" ring, 1/2" tube x 3/4" thread -------------- 1-
25 218- 5006 . "O" RING - 1/2n Mt e et b e m et e e e e s a e o]
26 168- 561 SCREW - ferry cap 7/16“20x1"-------------’---,-----2
27 . 193- 3 LOCKWASHER - 7/16" external tooth « - + « » P I IR R 2
28 'C 10493 PUMP - hydraulic (199) (Repairs Page 39) - « ¢+« + - .. R |
28 C 10258 PUMP - hydraulic (155) (Repairs Page 39} ;- ... ... TR R |
29 126- 12 KEY - Woodruffs « =« o + v o s vanvsnveaenss PRI |
L3 A 111 COUPLING - (Repairs Page 39) - ¢+ s e v e v o v naan R 1
31" W 5083-8 KEY-1/4"square x3/4" « - - -« v e v v it e weeea e 1
32" 115-, 204 BOLT - 3/8"x 1" N.C.hexplated - - v+ + s s v nnevn TP
33 192- 21 WASHER - 3/8" plated.c « =« v ot v e s it i i it weaeod
34 A 70109 °, SUPPORT - hydraulic pump mountmg ------------------- 1
35 C 12072  EXCHANGER - heat >« -+ -« -+ 1
36" 171- 209 SCREW - 1/4" x"1" N.C.hex plated <« == -+« . R R 4
37 193- 52 LOCKWASHER ~ 1/4" externaltooth.- » =+ v e evvroeitnnane g
r38 C 10348 BRACKET - heat exchanger« - == -+« +e et vvnrnrenn, o2
- 3% T3- 410 SCREW - 1/4"-20 x 5/8" N.C. flat head S e 2
40 25- 104 NUT - 1/4"-20N.C, -+ +» =+« e P 9 -
41 92- 4 LOCKWASHER - 1/4"‘5AE ......................... -2

- " June 1976



O) 1
IS - . . .
2 - i i
38A ' "CASE 155 AND 1986 GARDEN 'TRACTORS 358 X
HYDRAULIC SYSTEM
Used on Model 155 Tractors with §/N 9623328 and after. ,
Used on Model 195 Tractors with S/N 9627528 and after, .
REF. PART NO, \ DESCRIPTION REQ'D
. 1 A 70109 'SUPEORT - hydraulic pump mounting + - - - - LR e 1
2 115- 204 BOLT - 3/8" x 1" N.C. hex Z.P. +1s < « heessaeann S 4
3 192 21 LOCKWASHER -,3/8" Z.P, - -« cvvrovann sreeee e 4
4  1B6- 561 BOLT - 7/16" X 1" Ferry Cap Z,P. ++ e v vecosonasrennnns 2
5  193- 31 LOCKWASHER - 7/16™ internal tooth « « e v vvr s icdopeenns 2
8. W. 50638 KEY - 1/4" square x /4" . .. - . .. R 1.
7 218- 5059 FITTING- "O" ring 1/2tube x 3/4" thread ....veuuecunnen 4
8 218~ 5006 O RING - 172" v ovicacnan M s e e rrrtaea e 4
9  218- 5108 -- FITTING - "O" ring 90° 3/4" tube x 1-1/16" thread s « « . o v v« v . 1
‘10 218- 5008 "OURING = 3/4" + e v v e eecvceeenan f e S 1
11 . C 14091 TUBE - rear valve to upper motor port (155) + « v i s v view de 0wl
122 .C 14090 TUBE - front valve to lower motor port (155) - «% e v v v v v ens 1
13 C 12067 TUBE - transmission to heat exchanger (155) .« . . . Bevenrrnn 1 -
13 C 10267 TUBE - transmigsion to heat exchanger (195) .. ... . R | 1‘
' 14 C 12070 TUBE - pump to transmission (155) .. ... e me e aa e 1
14, € 10264 TUBE - pump to transmission (195) ~........ CICRIDIPIIP P |
- 15 € 13414 TUBE -pumptovalve- » o ep v e i i e ittt e s ennnn e 1 ‘
hl 16 C 13663 TUBE - valve to heat eXchanger + «# ¢ & v v v i i cie e nm e nnusns 1 =
" 7 A 70111 COUPLING - pump drive - - »'c v v e e e vttt eaeeeennnanadadl . |
18 A 70117 FITTING - transmiwsion w/filter - . - % .. ... e et e 1 *
. 19 C 120792  EXCHANGER -heat ¢.vcvuvuuenn... A :
20 C 10348 BRACKET - heat exchanger mounting - ... ... .., 2 !
'21 171~ 209 SCREW - 1/4" x 1" N.C. flat hd, Phillips Z.P.c « « ¢« v« v s s s e e e o 4 ‘
* 22 193- 52 LOCKWASHER - 1/4" external tooth « « ¢ o - o s Ve e i v e an .. 4
. 23  218- 455 FITTING - 5/8" tube x 1/2" male Pipe  ++ v v e v v v v i n e nn. 1
24 214- 253 CLAMDP - hoS€ « « « =« e i e e st e RN 4 .
25 C° 18721 HOSE -~ 5/8" heat exchangers«+ « =+ o s s cteentnarnuanasns 2 .
26 A 70128 . GASKET -mOtOr t0 CASE « = - » v« s s o s e nenseannsnanosons 1
27 A 70127 BOLT - special 3/8" x 1-1/4" Jay 10CK -« «» s v e nmvvsenuann 4
28  218- 5060 FITTING - "O" ring 1/2 tube x 78 thread « s oo v s cn.. teasna?
29  218- 5007 MO RING - 5/87 e« viennnns e b e et e e e 3 -
. 30 C 12305 MOTOR - hydraulic (155) (Repairs Seg page 41)e s« = v s o en v aw 1
30 C 12304 " MOTOR - hydraulic (195) (Repairs see page 41). « -+ s« PRSI |
31 C 10258 PUMP - hydraulic (155) (Repairs see page 39) .+ ........... 1.
31 C 10493 "PUMP - hydraulic (195) (Repairs see page 39) ., . ... ......... 1
32 C 13341 VALVE - hydraulic control (Repairs see page 37) ..... A |
! 33 218- 5062 FITTING - "O"‘ring 5/8tube x 7/8thread .,..............1"
* 34 73- 528 SCREW - 5/16" x1-3/4" N.C. flathead. . ... ........ -
, 35 92- 9 LOCKWASHER - §5/16™ ,,, .. .. et et hem e 3.
36- 25- 105° NUT - 5/16" N.C.hex....... er v et et et e e et e 3
37 "126-. 12 KEY - oodruff . .« ....... e e eeeeaaeeas .1
38 C 14093 TUBE - rear valye to lower motor post (195) . ...uvuicuou.sol
39 C 14092 TUBE - rear valve to upper motor post (195) ...... weassessl
- . X . . Printed in U.8.A, June 1976 ) .

-~




38

T
*

CASE 188 AND 195 GARDEN TRACTORS a7

C-12149 HYDRAULIC CONTROL VALVE

Used on Model 155 Tractors prior to Serial Number 9623328. ‘
Usgd on Model 195 Tractors prior to‘Serial Number 9627528, <
REF, PART/I:TO. DESCRIPTION ’ REQ'D
1 166~ 8 CAPSCREW - 1/4" x 1" N.C.ferryhead s . « « « « v v v v nvveenn. 1
2 166- - 8 CAPSCREW - 1/4" x1-1/2" N.C. ferry head .. ............ 1
3 A 72065 CAP-valveend. -« + i v o v v ocesa e e h e st ane . e e 1
4 . A T2059 PLUG -reliefvalve ... ot i ittt iim e ine e s v P "1
5 A 7982 "O" RING - relief Valve plUE .« o' v v oo i vt ot m e e e e 1
6 A 72069 . SHIM - relief valve..... e e e e e e h e h e 2
7 A 72058 SFRING - relief valve (outer) ....... e e e e e ey 1
8 A T20M1 SPRING - relief valve (inner) . .............. I I 1
9 A 72057 SPOOL - relief valve poppet. .. ... e e S e e L.l
10 A 72055 SEAT - reliefvalve .......... et e et e e 1
11 0O 963BAB SNAPRING-valve....cvvcuerennon. RPN 1
12 A 172060 WASHER - valve spool end Spacer . & v v v vt v e v v oo mnnsenuos 2
13 A 72083 SPACER ~valve spool end . . v v« c vt v i i e it senssnennes 1
14 A 72066 WASHER - retainer relief valve plug . . . ........ e e es e 1
15 A 72087 RING - backup ........ S e 1
16 A 72062 SEAL - quad ring + » . v it it ittt s e i e s a2
17° A " 72058 0 7 .1
18 D 26812 "O"RING - PIUE v e e v e v eneernnn. e et e e e, 1
19 C 12524 BODY AND SPOOL ASSEMBLY - SAEports . .............. 1
20 . A 72068 RETAINER - 8831 .« vt o it vt i atmsee v mmseenneen- 1
21 A 12070 SEAL - VeE . vttt it it i i e e e e et et a e e 1 -
22 A 72084 CAP-valveend -».+.--... e e e s e i e e e e 1
23 - A 72072 KIT - valve seal repair ............ e e s e 1
24 - A 72070 CBEAL - VBB s vttt ettt e e e 1
25 D 26872 O RING - B/B" ..... .. e b e e e e et e e n e 1
26 A 7982 MO RING - 13716 v v ottt s e e e et e s st anesees 1
27 A T2C82 QUADRING + « ¢ v e vttt e v e cnenrsnememnassenannesdl
28 T 13224 7 SEAL-"0"ring «+¢:cvveun.. PR L e ea e 1
29 221- 841 PLUG - CONVErSION ¢ ¢ = ¢ ¢ o v ¢ 8 a2 s 0 ¢ o s s o ms ot s omenmesa 1
230 C 10888 WASHER + v ¢ v ot v sttt ittt te i et s me e 1
31 C- 10988 WASHER - gpeci8l - - v v v i i ittt it et i s bt e e mnanae e 1
. 32 ,C 10987 BRACKET MOUNTING .+ ... ... T R T T T .1

C-13341 HYDRAULIC CONTROL VALVE .
Used on Model 155 Tractors Serial Number 9623328 and after, ’
Used on Model 195 Tractors Serial Number 9627528 and after,
1 € 13512 PLUG - adjusting . . . ... ..... e e 1
2 16905 SEAL - "0 ring . . v i i et e PP B
3 C 13515 SPRING - relief...... e i e e e e it ra e 1
4 211- 10 BALL .....cvvvvnnnn, e t..1
o C 13510 ) . S A T 1
8 A 27891 . SEAL = MO TN & - v s it vttt t st e s e et er v 1
7 NSS SPOOL (Order C13341 valve) . . .. . o 0 v v i e e s n e e 1
8 C 13514 SEAL-quadring .......... e 4 e e e m e e e 2
9 °C 13513 ° RING - retainer........ e e e e 2 -
10 NSS BODY - valve (Order C13341 valve) + ... .vvveennnnnnaniaal v
11 221- 12 ° PLUG-pipe 1/A4" NPT .., .\ tnnnnnrnnnsnccnacnnss .1
Printed in U.8.A, - June 1976

’




' 38

REF. PART NOQ.
1 C 10493
1 C 10258
2. 13- 652
3 195~ 2028
4 C 11644
5 A - 72003
6 A 35956
7 C 11642
7 A 72005
'8 C 11648
'8 A 72004
‘9 126- 12
10 NSS
11 A 72001
12 A 72002
13 A 72007
14 A 50421

18+ A 70111
19  83- 55
20 - NS5
21 A 70112

22 ~ NSS

‘ Printed in U, S. A.

I -

.
%

CASE 158 AND 195 GARDEN TRACTORS

. HYDRAULIC PUMP -

i

. DESCRIPTION ’
-PUMP - hydraulic (185). « - ...
PUMP - hydraulic (155).-.....
© BOLT - 3/8" x 3-1/4"N.C.ohex head: « « =+ s e s s vu =
WASHER-sp#ecj‘;ﬂ-,‘..........-...-......’..
COVER - rear, pump body: +.- = = s+« « = v v« Teeaa
SEAL_pumpco‘rer.:... ...... R R
BEAR]'_NG..pumpgear.. ........ R
GEAR - pump drive (For C10258 pump on Model i55)-
GEAR - pump drive (For C10493 pump on Model 195).
‘GEAR - pump driven (For C10258 pump-on Model 155)
GEAR - pump driven (For C10493 pump on Model 185)

KEY - Woodruff #6+ + + a o« = v « &

BODY - pump (Order C10258 or C10483) « » -« ... ..
GASKET - brass, front cover- « - - - - R
SPACER - gasket, front cover + - - - - oo av .. e
COVER - front pump body - -+~ - - - Prae s s .
SEAL—pumpSha_ft"""'""""""""'

- PUMP DRIVE COUPLING

;‘COU'PLING-'pumpdrive'“'-'"-"'" """

- SCREW - 5/16" x 5/168" N.C: socket head set * ++ + - -
HUB - half, 5/8" dia, bore {Order A70111) ¢+« « « - -+
‘SPIDER-coupling ..... Prr e e e e
HUB - half, 1" dia. bore (Order AT0111) + - ---- ..

W o " June 1976

« s a =

- e v p o=
------

« e.n & a
-

4



-

REF.

Printed in U. 8. A,

PART NO.

C 12305

Nss/ -
A 72028

166~ 23

193-- 82- ,

138- 134
. NS5
177528
A 72030
A 72031
C 12682
A 72034
. NSs
A 72027
A
A
A
A
1

.

72026

72025 .

72051
72024
66- 531

A 72038

.C 12304

NSs
A 72028
166- - 23
193- 82
138~ 134

.. NSS |

NSS
72030
72081

12682

72084

A
A
C
A

NSS
A 72027
A 72028
AL 72112
A 72113
A T2024
1

66- 5327

A T2036

"CASE 158 AND 195 GARDEN TRACTORS 41.
1855 HYDRAU[—IG DRIVE MOTOR
r - ™ F . . L)
o DESCRIPTION - * mrkqD
MOTOR - hydraulic drive (155) » « - <« « == o 4« P T
OIL SEAL ~ mtg, plate (See ref, 21) R R RN B
PIATE - mountmgv. s A b e v e IO PP o1 '
CAPSCREW -~ ferry 5/16" XE/BTN.Coor v v n s R 4
LOCKWASHER - int; shakeproof 5/16" S e d
PIN-TOWL1/47 % 1M o o aonainasna e raares e e 4
QUAD RING - mtg. plate (See ref, 21) ----------------- 1
"O" RING - mtg, plate to hsg? (See ref, .21} + -« « R .1
RACE - cutput shaft bearmg ............... v e e e 1
BEARING - thrust, output shaft thrust termerr s e D
SHAFT AND HOUSING -+ « : =+ » « - et a et 1
PLUG-housing « -+ + v« s vanaren DRI A
"0", RING - hsg. plug (See ref; 21} » « + t s eo v vuvuen BRI |
COUPLING Arive « s r « v oir s s e a s s s e R 1
PLATE-spaeer-.....-....; ................... 1
. GEROTCR SET (1-1/4" thick) - - - - - SRR SRR el
SPACER - cplg. drive (3/4" thick) « = -+ e oo erenreed.. 1
5’CAP-end.....-.-........--.--...--.:...I ----- v 1
CAPSCREW - ferry 5/16"x 2-1/2" N.F.** =+ + e T
KIT - 0" ring and seal (Incl, items marked w/ L LRI S 1
195 - HYDRAULIO DRIVE MDTOR ‘
MOTOR - hydraulic drive (195). . . . . B A S 1
.OIL SEAL - mtg, plate (See ref.’45)..... e e et e e 1
PIATE - mounting . ...... ....... e e e e 1
CAPSCREW - ferry 5/16" x 5/8" N.C. .. .1 . ... e d
LOCKWASHER - int, shakeproof 5/18" ... ....... e 4-
PIN - roll, 1/4" x 1".-.4
QUAD Rl‘NG mtg. plate (See ref, 45)...... et s e 1
'O RING - (See ref. 45). . ...... s P 1
"RACE - output shaft bearing . . . .. % v v iv e v e o nnun. 1
BEARING - thrust, output*shaft . ... . e i i e e 2
SHAFTANDHOUSING . . ..c.ovvuvuunn e naa NP |
PLUG-housing . . ..t oun i iiininiaissennnnennn 1
. "Q" RING, - housing plug (See ref. 45) ..... et |
COUPLING - drive . . ... oifuensen. e h e e 1
. PLATE - Spacer...veeeeveeen. I IR I T |
GEROTOR SET (2" thick) - - - et e veinninn. LR
SPACER - cplg, drv. (1-1/2"thick) ... ...... N |
CAP - end Vi ittt e s e RN |
CAPSCREW - ferry, 5/16" x 3-1/4" N. F...... e s e 7.
KIT - "O" ring and seal (mcl item marked w/*), ... ...... 1
1
° ;

February, 1968

-
Y




CHOKE THRQTTLE

QFF 1B SLOwW

e 1 b F OE=TIEE

REF, PART Nb.

. ‘16

2
2A

30
31

32

33
34
35
36
37
KT

,Prinfed in U. S. A,

"GII\SE 155 AND 185 GARBEN TRAGTORS .

SEAT,FENDERS AND TOOL BOX -

DESCRIPTION . REQ'D
C 10421 SEAT ASSEMBLY 2 - . .7 -------------- LR ‘... » = 1 . -
C. 1168386 " CUSHION-~ seat =+ « - - - « L R R
C 11637 PAN‘seat ....... “eaea ......“......A....-.....1
111- 207 BOLT - Rd. Hd. Short Sq, Neck, 5/16" X 2" N,C, ~++~»----- 3
C 11635 . CUSHION -vack-=-----»---- TRTT et e s e 1
131- 351 "WNUT - 5/15" N.C.,hex --«+-0.- e se e veee s -3
C 10429 SUPPORT - seat (195 ------ I MEIRILIL I RIS |
C 10380 SUPPORT - seat (156) - - + =~ R e v
C 10395 FENDER - right hand (156) - - ===~ + - ¢+ o2e v vevein i g
C 10396 . FENDER - left hand (155) - - -~ + «.« - - R P
- 175~ 400 SCREW - 1/4"-20x 1/2" truss head - - -+ - - - ==« - aeem 010
192- 19 LOCKWASHER = 1/4" Z,P, v e e roobonnesnn- e see i1
T129- 101 “NUT - 1/4" N.C., hex, Z,P, v v+ s v v v eevuenannn e '10
C 10423 - STUD - tool'box latch-# -« <=« =+ - R R TR 1
C  10489°  WASHER - stud retainer-™®- -« ------- ..t 1
.C 10490 RECEPTACLE - stud clip-on *+*ccc e R 1
C 10424 DOOR - tool box = *r == r ===+ R 1
129- 102 NUT ;> 5/8" N.C., nex,z,p_ e e e PR 5
192- 20 LOCKWASHER - 5/16” A S IR IR 5
115- 103 BOLT - 5/16"-18 x 3/4" rd. hd., plated= =+ -+ >+« -+« ERTREE 5
175-. 46 SCREW - 5/16" x 3/8" truss head, plated = » =+« ===« «»o - 11
131- 176  NUT -'5/16" N.C., Gripco, plated =« + ¢+« « = v e s e i
C 10433 . MOUNTS -seat......... Cre e sttt e e 3
. DECALS B .
C 12180 DECAL -Model 155 = =« v eneannn F caee ]
C 12181 DECAL - Model 195 « =« v et v v e e e nawas IRy
C 12212 DECAL - instrument panel (farge): - - «+ - - -« + R R R RED
C 13934 ° DECAL - instrument panel {small)® - + + « . % - et 1
A i 70233 DECAL - Hi-IToshift - ¢« « v v v v s v 0 s v v v e aw P r b e e « o1
C . 122786 DECAL_hDsttripe,R'_H....‘-......’...........--...1
c 12277 DECAL - hood stripe, L. H, « + - f v et vt e it i i e it 1
C 10936 DECAL - PTOON-OFF: + -+ c v v v ter s aa ceaeaen 1
C 12506 - _-DECAL - level indicator ....... hra e araeaeas P
. February, 1968

E



-

44

TR e S NN R ]

LY

EF. PART NO,

C 14024
C 10349
‘C 10413
A 24528
131- - 413
182- 509
193- 9
C 10370
C 10371
10 C 12234
10 .Cc 12114
11 C 10596
12 C 10360
13 C -10361
14 C 11534
15 - C 12165
16 C 12203
17 193- " 8
18 173- 207
18  129- 101
20, C' 11533 .
21 111- 128
22 C 10283
23 15: 514 .
247 25- 105
25 92- ' 5
26 C 11582
27  C -14077
27 C 14078
27 C 14315
27 C 14314
.28 C 13983
28 C 13984
28 C 14312
28 C 14311
29 187- 1009
30 187- 1043
31 187--1036
C 14063
32 193- &7
33 C 13388
34 . 111- 129
35 (129- 101
36. A 11275,
37 187 -1008

CASE 156 AND.195 GARDEN TRACTORS -

SCREW - 1/4'" x 5/8" rd. hd. ma.'chme R ST :

- NUT - 1/4" N.C., zine plated e e e Ve
SPACER “ hood ===+ o« o= e
BOLT - 1/4"-20 x 3/4" rd hd., square neck -+ s« v v

FOOTPAD *+* « -« - - . R R IR .

BOLT - 5/16" x q’;gu N, C.., heX =+ * v+ 6 e v eoann t e e aa -

...........

NUT - 5/16" N.C., hex < e v e s v aavana.,

LOCKWASHER - 5/16" SAE » v ¢ s 0 v e el
CHANNEL - instrument panel liner = - -+« « ..

FRAME - main (195){(used prior to §/N 9628317) .-

FRAME - main (155)(used prior to S/N 9624443)« v+« - v«
‘FRAME - main {195) (used 8/N 9628317 and after) .. ....
FRAME - main (155) (used S/N 9624443 and after) ......

SUPPORT - steering (195){used prior to S/N 96

‘SUPPORT - steering (155) (used prior to S/N 9624443)« + . .

2831'?) voee s

SUPPORT - steering (195) {(used S/N 9628317 and ter; .-
. SUPPORT - steering (155) (used S/N 9624443 and after) .
SCREW - 1/4"-20 x 3/8" shakeproof « s+ eceu'sevneas.

SCREW -1/4"-20 x 1/ 2" seli- tapping, hex head

SCREW - 1/4"-20 x 1/.2" self- tappmg ..... -
KIT --speed control locator. « . . e .
WASHER - 1/4" external tooth « + v« .-, .
LOCATOR - speed control « -+« v .. e
SCREW - 1/4"-20 x 1" rd, hd., square neck,
. NUT-1/4"N.C.,hex, Z.P, +«cvavunrunn

RING - headlamp retamer- e e
SCREW #6 x 1/2" pan head, self tappmg cae

*Use as replacement on Model 155 tractors prior fo s8/n, 9622668
.and on ModeI 195 tractors prior to s/n 9627170,

Printed in U.8.A,

L N N

ZoP. oe..

L A .

.June-lg'?ﬁ

3

-

----------

45

L

- &
HOOD.FRAME ‘AND GRILLE
DESCRIPTION REQ'D
GRILLE - C e e e ae e e e a ]
BRACKET grxlle mountmg N I T
.PANEL - grille « « =« + . 5 . R I LI T I TP
MEDALLION - radmtor grille -« « e e v vt i e il .
PALNUT ='1/4" ¢ et vt e ennenennns e e e e
SCREW - 5/16'-18 x 1" pan head, Phllhps e et
© LOCKWASHER - 5/16" SAE exterfial tooth » « « v+ o v o v v v o R
PANEL - front, side, right hand. .. ... L T
PANEL - front, side, left hand« « > ¢ o+ o - . .. e e i .
PANEL - rear, side, right hand + » - - + . - . - . R
PANEL - rear, side, lefthand « v~ - - e v oo o0 a it Y
SCREW -.#10 Phillips pan head «+- « =« - e e v v e n v au ceaa.
HOOD =+« ¢ v ivuencnianennns S e e ms s e, Ffe s a e e
SCREW - 1/4v-20 x 1/2", Iock, plated + . av e i v e an Ceaeee
. BUSHING - hood + -+ .- P, T R T
' WRAPPERTfI'OHtpRHEI--.--------‘ ........ * v s s ana
BRACKET - fuel tank mounting « « v =+ v vcvveen oLy .
WASHER - 1/4" shakeproof « v o et nu v vn. e m s e e

ut



REF, PART NO.
1 C .13358
2 C 13289
3 C 10338
4* C 14528
"§ C 12280

8 C 10356
7 C 10482
8 138- 2026
9*  113- 219
10 129- 601
11 195-. 545
12 115- 203
13 192- 21
“14* 129- 601
15* 129- 103

T 16%* C 12570

17*% 135- , 137

%

~ Printed in U:S,A.

CASE 155 AND 195 GARDEN TRACTORS - 47

- IMPLEMENT LIFT

) DESCRIPTION by . REQ'D
LEVER - implement 1ift (keyed type) - + « - ¢ R LRI 1
PAD - lift lever - » s« v e aepeoo. Yol st Sttt e, 1.
ROD-liftlever «+« - v s vt imnnnnnencanann.. e e e, 1

. LEVER - pivot ------------------- PP M et e e e 1
ROD - depth adjusting SR T T I NI |
BUTTON -thumb « -« - ¢ s s v v v e et e e e ae s, 1
SPRING - COMPIeSSioN + « =% ¢ v o o vt ittt s e s b an e n, ... 1
PIN - spiral, 1/8" x3/4" oo vvunini it 1,
BOLT - 3/8" x 2" N,C., hex, Z.P.. . . . D T T 1 .
NUT - wing 3/8" Z.P, «vvvervnn.... T | )
WASHER - 13/16" plain » » v r+ s e v vueu... e e e e, 1
BOLT - 3/8"-18 x 3/4" N.C.,hexhead + .-, ... ee .2
LOCKWASHER' - 3/8" Z.B, v« v v veeisvennnnnen 3
KEY - Woodruff #11 - . vvu v, 1

" NUT.- 3/8” N.C., hex, Z.P. . ...... e e e e 1

- LEVER ASSEMBLY - implement 1ift, pinned type,

{Not available) (Order
14, & 15) - :

one each items 1, 4, 9, 13,

+ PIN - drive 10k 1/4" x'1-1/2" ., ..... f v e ke eeseans 1
DRAWBAR AND TOW HITCH = R
C 10449 DRAWBAR = hitch ... ..vueuu oo W1
15- 818 BOLT - 1/2" x 1 NC,hex ...... ... ... 1
92- . 8 LOCKWASHER-I/Z"...".F.........'...' ....... e e e 2
15- 836 BOLT - 1/2" x 2-1/4" N.C., hex . ..... e s een. 1
25- . 108 ‘NUT - 1/2n N.C,,hex.,.... e e P e, .
Used on Modei 155 S/ N 9622882 and é.fter and Model 185 ‘S/ N 9627208 afna after.
', Used on Model 155 prior to /N 9622882 and Model 195 prior to S/ N 9827208,
bl
' . ST

June 1976



.

I ) LT T : L ' CASE 155 AND 195 GARDEN TRACTORS 49
: , \(. ' - o | ' SPEED’' CONTROL. o
' ‘ REF. PART NO ‘ o DESCRIPTION * ’ = REQ'D -
o 1 132- 320 PIN - cotter 3/32" x 3/4" Z.P, ..... P E ettt e 1
- i 2. C 12188 LEVER - speed control. . . .., ... .. R .. 1
3 C .11943 ROD - ‘speed control (Use with C12149 éontrol valve). . ....... 1 C
3 C 14059° . ROD - speed control (Use with C13341 controlivaive) . ;... .. .. 1. '
4 C 12093, BUSHING - fliplock ,,...... e aeenenns e, .1 .
.5 € 11942 SPRING - compression” . . ... .. s e PRI {
. 6 A 37247 KNOB - speed control lever . .......... R .
7 C 12127 BUSHING - nylon. ,.........00uuuununnn... .. e 1
. ‘ 8 C 12168 . JOINT - ball,..... Teean T T A SRR |
Ty -9 192: 20" LOCKWASHER - 5/16" std, plated .. .., e [P |
10 129- 102 - NUT - 5/16" N.C., hex; Z.P, ....... . . fhe ey S |
/‘ : T * ° BRAKE MOUNTING ;
’ 1 C 12597 PEDAL - brake - «« s v« . o e e e i et et 1!
2 4 2 C 12604 IOCK -brake “+ - v v avnnunn. B FEEE G
: ' : 3 C 13357 SPRING -~ brake lock « + .. 0. .. e, Ceerieaa <1
o 4 .C 12135 BOD -~ brake « e« <: g ocneneneinna, R R R R
. ®/ 5 . 213- 4 CLEVIS - 3/B" « e vieivnnnnnnncenenn.. S 1
‘ g 6, 141-. .4 PIN - clevis, 3/8" « « oo vt i vennnnnnnnnnnennn. . 1
+ 7 C 12145 ' ROD-pull, LH sevv..... St et e R P i
8 +213- "3 . CLEVIS- 516" ....... e e e et et 1-
9 . .141- 3 PIN - clevis, 5/16" ... dinrnnnnnnn.. T et ie e 1 .
10 A 11538 .  RING - external retaining e P 1
11 132- 286 PIN - cotter, 3/82" x 3/4" «.vuincivin e vnnnnn, B/ .
12" 113- 206 _ BOLT - 3/8" x Y4 N.C.,heX » - vt cnvnnnnnnnnn. TN .. d
= 18 . C 12182 . SHAFT - brake (195) -+« ... .... P T S 1 :
P 13 . C 14147 < SHAFT -brake (155) s e eveucennn.... P “heend
' 14 138- 2005, PIN - spiral, 1/4" X 1" e v v v 0 e v eennn. B 1
MOUNTING FOSITION ON MODEL 155 ~-15' Nss LEVERp(o?tliezl-{items 24and25)..,........ ( et e - ./1
o 16/ NsS STRAP.- pull, R;H.(order items 24 and 25), . « .\ ... ....... :};1 ‘
. 17 195- 521  WASHER - platin pIated « = » » « v o v onourn .’ J e 3
' 18  105- 104 WASHER - 3/8" plain plated « « « - « v+ . od e v v vnnnn s i1
19 .C 12612 . SPRING - brake extension s« « « = » » . e trrrecseat]
. 20 NSS - "BRAKE - (155) (See'page 31) « = v veevevvwnes Ny un .. eee e 2
20 Nss BRAKE - (195) (See page 31) - « » + . » ERR AN A eedie 2
. 2 192~ 21 LOCKWASHER. ~ 3/8" Z,P. v ¢ o s 0 v s s o n s cerarieiiaead g
22 195~ 533 ° WASHER - Z.P. ««.... O I R
23 C 12115 WASHER - wavy 1/2" e e v st o v e v uns e et Y ETES
ﬂ;24 (:J 14018 ROD-pu.u-.....-.---....--.--...’..---..-.-‘....-1
* —:25 C 14019 ' LEVER..---.co----oo'.'.--‘-o-oo'o.--qcnn-oon..o-1



CASE 155 .AND 195 GARDEN TRACTORS 51
\ ELECTRICAL SYSTEM _
. i
REF. PART NO, ) DESCRIPTION REQ'D
1 A 70202 STARTER - gENETator « « - ecevvvveonlvnnunnanensigo]
2 C 10458 BATTERY - 12volt -+« = e vt aau, T 4001
37 C 11247 SWITCH - Starter * >+ s-e-een... SRR 1
. 4 C 13985 SWITCH - ignition (Includes key) - - . - .. ... 1
5 C 12684 . KEY..jgnjtion...‘..............f-.... ...... v esl
6 C 10474 SWITCH - Light v cnvavnvnewen.., e, 1
7 A 70221 REGULATOR - voltage 12 volt -« -+.... et c e 1
8 A 24572 HEADLAMP - 12vVvolt - - ¢ v vv v ivneennnn.. R I I
9" A 11276 - GASKET - headlight retainer + -+ +--.... R TR B
10 M 20007 - SPARK PLUG (Includes gasket) - » - =« ....... S
- 1 A 27251 "~ GASKET - sparkplug - - - e escu... e aaaaas |
12 KO238057 CABLE - high tension +--+..... I e 1’
13 KO 230722 CONDENSER -+« - vvvnni ittt nyunan... el
14 KO 231281 . COIL - ignition 12 volt - « « - o . .. e e e e e et e R 1 ;
15 'KO 232535 COVER - breaker contact » « « v v o = v o ., e et .1 |
16- KO 231533 WIRE - breaker contact (Includes grommet) - ...... taeeea 1)
17 C . 12193. WIRE - regulator ground to starter switch (White 12} <« . . . . . 1
18 C 12194 WIRE - regulator to light switch (Yellow 19" .-+ e v v vun. ] |
4 19 C 12269 ~ WIRE - connector to Lights (BIACK) « « v s v e e v v v erevn... 1
.20 C 12270 WIRE - light switch to head lamp (Black). « « oce « v v e nu ... RIS |
‘21 C 13812 WIRE ASSEMBLY - regulator (Red 9') (Black 13"} =« v e v o s ee n 1
22 C 10985 WIRE - head lamp to head lamp ground (Black 9" and 5 .. .% . . 1
23 C 10592 WIRE - ignition switch to coil (Green KL P | |
24 C 12192 . WIRE - regulator to generator field (Black 17") + v v vunnns. . 1
25 C 12197 CABLE - battery to starter switch (Black 18'") . ... ...... ce. 1
26 C 12198 CABLE - battery to ground {(Black 10-3/4"}.... .. P | o
2T C- 12199 LCABLE - starter switch to generator {Black 20-1/ P AR S |
28* C 13618 LAMP ASSEMBLY - warning generator indicator . . . . : peereas 1
- 29 A 24354 BULB - warning 1amp (Red) « « = « e o vvpvevvnenninnnul
28%* C 12209 LAMP ASSEMBLY - generator warning (Redlens) .......... 1
29** B 50213 °  BULB - warning lamp (White) - - » =« e v v vveusvennnn... 1
30 C 10549 BRACKET - battery hold Gown « « w =« s e v evennntnnnn. el
" * -+ Used on Model 155 Tractors Serial Number 2622668 and after.
.. * Used on-Model 195 Tractors Serial Number 9627170 and after,
**  Used on Model 155 Tractors prior to Serial Number 9622668,
. %

Used on Model $95 Tractors prior to Serial Nuniber 9627170,

June 1976 -




-t

-

e

CASE 156 AND 195 GARDEN TRAGTORS

ELECTRICAL SVSTEM HARDWARE

REF, PART NO.

1 113- 103
2 192- 20
3 195- 520
4 129- 102
5 11- 512
6 11- 412
1 129- 101
8 C 10472
9" 173- 224
10 193- 91
11 C 12683
12 C 14060
13. € 10838
14 187- 131
15  111- 128
16 192- 19
©17 193~ 82
18 C 14088
18 € 12617
20 113- 1.
21 KO 235196
22~ 113- 221
23 192- 21
24 KO 235197
25 C 14088
26 - 169- 131
27 129- 122
28 . 193- 57
29 € 14599
© 1.7 KOAZ231533
2 KO 220297
3 . 173- 210
4 192- 18
5 .-KO 232535
6 KO 220174
7 187- 408
8 173- 224
S | f ].93-p
10 KOA220474
1} KO 220478
12, C. 18100
137

Printed in U.S.A.,

-

.KO 275303 -

«GASKET - cover . . .

DESCRIPTION

BOLT - 5/16"x1"NC.,hex A R T
LOCKWASHER - 5/16“ZP...................'.......

-

53

REQ'D

.2

WASHER - plain'5/16" Z.P, « « . - - v . ... R L |
NUT - 5/16" N.C., hex, Z.P,

BOLT - 5/16" N.C., rd, hd., sQuare neck, battery

-BOLT - 1/4" N.C., rd. hd., square neck, baf.tery ground cable

NUT - 1/4"N,G., hex, Z.P. . ........
CLIP-wire-holder...............‘...
SCREW - #8 x 1/4" round head . , , . . ,
WASHER - #8 internal tooth , . . .
NUT - 3/4" escutcheon . ..., .,
NUT - 3/4" backup ..... “ e
NUT-speedtypeU

" s e w
« e b asoas
o e’ 4 .

. L I

"SCREW - #10 x 3/4° Self-tapping, Hat head, Z.P. /. . .
BOLT - 1/4" x' 3/4" N.C., rd. hd., square neck, blk., p

. LOCKWASHER - /4" Z.P, .............

WASHER - 5/16" internal tooth, Z.P, ...
NUT - 3/8"......;...........

WASHER - 3/8"plain .%....,... ...
BOLT - 1/4" x 1/2" N.C;, hex, Z.P, . . ....
- SUPPORT - starter generator'........,
BOLT - 3/8" x /8" N.C., hex, Z.P; .....

LOCKWASHER - 3/8" . v v vnvrennnn.y

SUPPORT - starter generator adjust . ...

ENOB - light switch . - .. oo ..o oL,

SCREW-- #8 N.C. x 5/16" fillister head . . . .
NUT-S/IS“NF hex, Z.P.............
WASHER - 1/4" external tooth, Z, P. e
BRACKET starter generator adjust . ...,

4
2" -

a—
v

BREAKER CONTACTS

- LEAD - breaker contact (Includes grommet)

GROMMET - contact'lead...........
SCREW;" #10-24 x 3/8" rd. hd., Z.P, .....
" LOCKWASHER - 37/16“ZP.
COVER - breaker'‘contact .

L

SCREW - #6-32 x 3/8" Seli- tappmg e
SCREW - breaker contact mounting #8 x 1/4" N. c-.-; rd. hd. .
LOCKWASHER-- #8 internaltooth ..........>.....
POINT SET - breakercontact ...................
_BRACKET - breaker contactmountmg ct it e s e
ROD - bmakercontactpush....................
CLIP - w1re................,...*...........

LR A A R R R .

" e . ..

LI R

(3

-i..

- s 8

.
-

LI
.
»
-

.
.
L

<
L |
[
.

* » & - .

e

-
L -
L.

® s 2%t 5 s s a4 4w q o

AL B I R

L L T R R
.

LR B BN B R

.

'y

“June 1976

- 0.

A ® 4 e g

pasitive cable, |

L I A S
r v v o 4"
L L )

b ot ok Pk ek ek et b bt P ek ek

-

i
.1
3
2
4
2
1
1
.2
.2
.2
.2
2
2
1
2
1
2
2
1
1
3
2
2
1

LI R

N

s



: . _— .
L . ‘ T |
f ‘. v N ’ ' o ) ) '
sa ‘ : o , , CASE 155 AND 195 GARDEN TRACTORS 1
- - R A D8 WHEEL WEIGHTS - MODEL 155
.z - - , . ' .
e R o . " REF.PARTNO, ; DESCRIPTION | REQD
1 NSS WEIGHT - wheel, 12" {(order as machinery item) . - . . ... ..... 4 | .
é‘i S .2 111- 532 BOLT - 1/2" x 3-3/4" rd, hd., square neck, N,C., Z.P, ...... ~8
.3 192- 238 LOCKWASHER = 1/2" Z.P. e s 4 e e vt e iinmnnnen e, 8 /
- 4 128-- 105 *© NUT-1/2"N.C.,heX vvevmuurlunn. .. Peeen . e e e 8 !
J D10 WHEEL WEIGHTS - MODEI/M
A .. ) i » ) ‘ < % ‘ . ‘
- 1 ' NSs . WEIGHT - wheel{ 15" & 16" (order 2§ machinery item)« + - - - - . . 4 ' |
2 111- 530 ° -BOLT-1/2"x 2-1/2" rd. hd,, Square neck, N.C., Z.P, - ...... 4
~ 3 111- 531 BOLT - 1/2" x 2-3/4" rd, Ini], square neck, N.C., Z.P, -...... 4"
4 92- 8 -LOCKWASHER = 1/2" Z.P, »«essesus LR Y -8
* 5 129- 105 . NUT - 1/2"N.C.,hex e+« -0 v « R L LI T T N U SR B
. . | . -
r »~ .
- K
L 9
kel o AN
{
./ L
,
t ' S ' ¢ | Printedin U. 8. A, February, 1968,

Id




CASE 158 AND 195 GARDEN TRACTORS . 57

MODEL™ E25 HYDRAULIC LIFT KIT

b x . ) . I ..
REF. PART NO. DESCRIPTION | ! REQ'D
1 C 12750 BRACKET - cylinder TMOUDNE . « o v v e v v e e 1
2 111- 319 BOLT - rd. hd,, square neck, 3/8" x 1- 1/4”NC ...... e 2
3 129- 103 NUT - 3/8" N.C. shex, Z P . ... . 0L Ve e e, =03
4 192- 21 LOCKWASHER -3/8" Z.p. e e . 4
' b 5 T 25683 RING - retaining -« .. .00, ... .. e e et 1
' 6 141~ 56 PIN - clevis 1/2" .. ....... T T T T |
7 132- 310 PIN,- cotter, 1/8" x1" Z.P. ...... e et e 2
¢ 8 C 12674 CHOSE - 12-1/2". .o o e e h e e e 1
9 C 12675 HOSE - 20", + ¢ v e i e i e e e e s 1
10 221- 412 ELBOW - street /4" NPTF ........, R R o4
11 C 12792 . LINK-stop ............. T e 1
12 .129- 601. NUT - wing 3/8" N.C., Z.P.- oo . .ot evunn, ... e e e 1
13 -185- 530 WASHER 2 plain 1/2" z Po....... cre e, e 2
14 C 10898 PIN - safety . ............. CICIR I [ el
15 -C 12758 PLATE ~ SEOD + + v ¢ v st v vt ee e s e e e e oo, R |
186 C 14154 . PLATE - valve mounting. « o v v oo vvunen oo, oon 1
. 17 135- 137 PIN - Drive-Lok, 1/4" x1-1/2" ... ... ..... ceeaes- DRI |
- 18 C 12878 GRIP-—Iever........................' .......... P |
N Y 19 C 14153 - VALVE - lift (Repairs see page 59) - ...l L. 1
1 20 115- 105 . BOLT-5/16"x 1" N. C.yhex, Z.P . . . .. e ceeae. PRSI |
: 21 141-. 2 PIN - clevis 1/4" X 3/4" . . . v\ v o eee s m . e .2
| 22 113 4 BOLT - 1/4" x 1" N.C., hex, Z.P. +........ P 3
) 23 129~ 101 NUT -'1/4" N.C., hex, z = e ema e 5
; 24 182- 19 ° LOCKWASHER - 1/4" 2.D. ... R e 5
' 25 C 12633 LINK - valve - o o vt vt e s i ee s oeeen. e e s i e a 1
1 26 111- 112 BOLT - rd, hd., short square neck, 1/4" x 3/4" N.C_, Z.D. - . . . . 2
b .27 132- 5. PIN - cotter, 1/16" X 1/2" Z.P, o o v nvuenvnnon 000 2
1t 28 C 13317 HOSE - pressure.. S et e I T T S |
- 29 C 13329 TUBE-cooler..-.................................,1
1o 30 218- 1057 . FITTING - 90° 5/8" tube x 3/B'NPTF . . co.vniiinn,, . 2.
. 31 C 11430 TEE-5/8"x5/8"x1/2"tube.................._..‘.'.'.:-1
Pl 32 .C 12676 CYLINDER - hydraulic (Repairs see page 59) ety -1
R 33 C 13804 LIFT LEVER ASSEMBLY ....... . e e e se o1
o 3¢ C 14528 o A < el
1 35 1i5- 204 - BOLT - 3/8"x1“NC ,hed Z.P..... BT 1
;o 36 129- 103 NUT ~ 3/8" N.C., hex, Z.P, v v v o v v v e, 1
! : 3T C 1277, PIN - elevis 1/2" .« .ttt imt e e e ettt et e e, 1
o T, 38 218- 755 " CAP - C11430 tee (For tube removal) ................... 1
, 39 C - 13210 DECAL - power Lift « -« .. ... R R R 1
) by - 40 C. 13330 HOSE - cooler ..... R T R aal
' 41 ° 214- 253 CLAMP - NOSE - vt v eveninn e eetnnees e e, 2
T &2 115~ 204 BOLT - 3/8" x 1" N.C. (Requlred when installing E36 Snow :
-7 .. ) TrOWeT) & vt et it i e i e, 1
sl L - - 43 C. 13331 SHIM - 3/8'" flat (Required when installing E36 Snow Thrower) . . 2
g ' 44 . 187 1036 SCREW - 1/4" x 1/2" N.C., hex, self-tapping . . ............ 3
45 113 219 BOLT - 3/8"x 2" N.C. » hex, Z, I 1
: ‘ 46  126- 119 KEY - Woodruff #11 v v v v b vt i i et mie v e e as e nnenn e 1
: 47  NSS . LIFT LEVER ASSEMBLY - not avallable (Order -one each
@\_ | . Ref. No.-4, 33, 34, 36, 45, &46) . ......... I
0® ,
[}
Printed in U.S.A, . . June 1976




~ . =TT .
. . ) .‘{_-1"'4‘—!——' -
. : . ..._',—-—‘-’—"_- w
SRS , : :
T o | ' C T | CASE 155 AND 195 GARDEN TRAGTORS 59
) 58 . ' ' oo R b 3 - LN ' ' 5 ) .
) MODEL E25 . HYDRAUL‘IC LIFT KIT
C12676 LIFT CVLINDER
REF. PART NO. DESCRIPTION ' REQ'D ‘
"1 C 12880 , ROD -~ cylj_ncer R R L I RO AP R LI I 1
2 C 12883 HEAD - cylinder «+-vvvvoaronn.a. I N IR R 1
3 C 12884 HEAD - cylinder rod end  +« -« v e s s v e eoeanannnacenana 1
4 C 12885 TUBE - cylinder :-essseacevonnns I R |
5 C 12888 CLEVIS -rodend **=+«+s+s. L AP et IR 1
6 D . 26819 "0 RING - 1.'1/2” OD +--+-- s eseaaay e e s saaneie 3
7 ‘A 27410 MO RING - 3/4" 0D =+ = = v v s s e nccrannansansnnssnns IR | . .
v 8 C }2903 WASHER - back up ve s m o s a A e e et s et e 2 k3
% + il Al
_ 'C14153 DIRECTIONAL VALVE N
. (REPLACES C12677 VALVE!_ ' ) i} .
" 1 NSS BODY AND SPOOL ASSEMBLY ++ oo vesssansstunenns RN D i
. 2 C 13200 SPACER"’ﬂ""'T ------------------ R I ‘e v e 1
3 C 13201 , CAP,end-o--a;--o---.."n.o--: ..... TR IR I
4 195- 521 WASHER - plain 3/8" +---+.. e e .' ...... ee e 1
5 195- 510 WASHER -~ plain 3/16" « =v s s s v e s 0 s e e e dnsnsnnvnnnns ese 1
N 6 . 103-' 524 SCREW - rd, hd, slotted w/ext, lockwasher #10 32 xI/BT e
7. C 18850 SPRING - TefUII =« % =+ + 2+ s ca s e s s anvenanssnaesns veee 1 .
8 D 40816 _S'EAL_"O TAing s+ ¢ - e vt a i ai s, e s e e s e st e . 2 -
9 211- g C BALL -sfteel v eren it ntie sttt innentsnnnsnnas 1 2 ' v
10 C 13203 . SPRING - relief " -s » s a ¢ « s e e e R Cee 1
11  C 13207 ~ SCREW - relief ad]. ?/16 -20 x 5/8" R A Y <1
12 C 13204 GASKET - re]_]_ef cap e LI R R R 1 =
. 13 120- 53 CAP-2a2corn T/16" N.F.  tiiviveronernnnsnneens Lewe 1
- 14 169-2 146 SCREW - fill, hd,, #8-32 x 3/8" N. C, ZP T I T RSP . |
’ * R g
3
r ' - 7 . N . \ *‘ N ‘
t ' ‘ . ! ) {
.Printed in U,5.A.. B . . . . . - June 1976 , -~




e . - - = e S TEER N S "“—'—4“
| . ; ' : PART | PAGE REF.  PART . PAGE REF.  PART PAGE REF.
) PART , PAGE REF. PART . PAGE REF.  PART PAGE REF. | i i NG . NO. No.  No NO. NO
NO. - NO. NO. NO. 7 NO. NO.  NoO. NO. NO.: NO. NO. NO. . NO. . NO. . _—
127-T . 93D 29 A 70205 17 21 A’ 72085 21 - C 10348 ; ' 35B © 20 C 11640 33 1 C 12205 27 B
16905 an 2 A 70221, . 51 7 A 72087 21 lg C 10348 - R 45 2 C 11842 39 17 C 12206 27 16
40035 .8 20 A . 70233 43 34 A 72088 21 22 Cc 10856, V4T 8 C 11843 3 8 C 12209 51 28
40035 11 20 A 70392 . 27 2 A 72088 21 27 - C, 10360; ‘ 45 12 C 11644 3g 4 .C 12211 19 7
. 40035 T 13 28 A~ 72001 39 11 A 73080 21 21 ¢ 10361 1 C uess 27 9 C 12212 43 ° 32
- 40035 15 28 A 72002 33 12 A 72002 17 28 ¢ 10370 4 8 C 11908 29 5 C 1z223 17 87
A 7982 37 5 A 72003 39 5 A 72004 21 25 . C ¥0371 -, 45 9 Cc 11942 49 5 C 12224 1% 35
‘-A 7982 an 26 A 72004 ' . 39 8 A 720*95 21 30 . ’_C. 1037-2 ) . 5 2 C 11943 ) 49 3 C 12234 45 10 ~
A 10328 17 55 A 72005 39 7 A, 72096 21 99 . “C 10380 43 € C 11998 33 16 C 12269 51 - 19
A 11275 . 45 36 "A 72007 - 39 .13 A 72097. 21 24 c 10395 . 43 7 C 11999 29 | C 12270 5t 20
A 11276 51 9° A L 72025 . 41 17 - A 72098 21 19 - C 10396 B 43 ‘ 8-, C 12000 298 1 C.--12276 _43- 35. -« .
A * 11538 49 10 A 72026 41 - 16 A 7209 21 20 C 1043 T 43 C 12011 33 29 C 12277 “43 36
A 17528 40 8 | A 17202 a4 A 72100 13 87 , ¢ 1aa 43 - C 123 33 C 12280 47 5
A. 24354 ' 51 . 29 . A 72027 a1 15 LA 72100 15 - 57 c 10423 .' 43 - 12 C 12067 35. 17 C 12304 35 1
A 24526 45 4 A 72027 a1 39 A .72100 9 10 : C 10424 43 15 Cc 12067 3B 13 C 12304 35B 30
‘A 24572 ‘ 51 8 A 72028 . 41 ' a A 72101 21 . 186 . ) C 19429 43 5 C 12070 35 - 20 R C: 12304 41 ) 25
A 25423 25 9 A 72028 4 27 A 72102 21 8 C 10433 43 21 € 12070 . 35B° 14 C 12305 35 1.
A 25447 25 20 A 72030, . 41 9 A 72103 21 39 C 10449 : 47 1 C 12072 35 35 C- 12305 35B 30
A 25461, - 25 4 | A 72030 41 - 33 A 72104 . 25 2 C 10458 . el 2 |- ¢ 12072 35B 19 C 12305 41. - 1
A 25546 - 25, 36 A 72031 a 710 A.. 72108 13 56 T C. o472 53 8 C 12681 31 3 c , 12370 _3y 1
A 27251 B 1 A 72031 41 34 A 72108 15 56 ¢ 10474 . 91 6 | C 12093 49 4 C 12394 35 1
F A 27410 . .+ 59 7 A 72034 41 13 A 72108 19 17 C. /10475 19 1 [.C 12004 23 2 C 12395 35 8
A 27891 39 6 A- . 72034 41 37 A 72108 19 31 C /10482 47 7.1 ¢€ 2 29 19 C 12396 35 7
A - 30064 31 10 A 72036 a 21 A 72108 19 31 ¢ 10487 .- - 23 3 ¢ 12402 29B 19 C 12397 35 - 8
A 30881 . - 29 . 7 A 172036 41 45 A 72112 41 41 C /10490 .43 14 c 12103 29B .13 C 12506 43 38
A 30881 - _ 20B 7 A 172038 25 7 A 72113 41 - 42 C /10493 35 28 c 12110 81 5 C 12524 37 19
A .35956. - 39 . -6 A 72039 - .25 5 B 18208 23D 22 C ].10493 3%B 3 7-C 1211 - 3 6 C 12528 2% 15
‘A . 36041 . 43 13 |- A 72ba0 25 6 B 18208 29B 4 C ) 10483 39 1 ..C 12114 R L C 12570 47" 16
A 37247 49 6 A 72041 T 23 ‘B 18208 33 14 C , 10502 . 23 2 - C 12115 29 13 C 12583 33 9A
= A & 40702 - 25 40 'A 72042 : 25 10 B 50213 51 29 C ; ¢ 10503 ) B 23 3 C 12115 29B 12 [ 12584 33 8A
A 40736 , 25 22 A 72043 25 17 B 59393 13. 48 ¢y 10504 23 5 c 12115 o C 12597 49 1
A+ 40738 . . 25 21 A 72046 25 32 |' B - 59393 15 48 C/ 10805 . 23 § C 12116 27 9° | ¢ 12608 17 22 -
A - 41927 ... 325 i3 A 72047 25 33 C 10243 33 38 . C - . 10500 -2 Toyo6 iz oo2r C 12604 49 2
A - 43356 ) 25 31 A . 72048 - 95 11 C. 10252 .33 36 o C:. 10507 23 8 C 12126 29 "5 - C 12608° '23. 13
A 43499 25 A7 A 12081 41 14 C 10253 33 33 . -~ Cf 10549 - 8130 C 1227 43 7 C 12612 49 19,
A 50421 39 14 A 72054 4 . 19 C 1025¢ 33 *30 Ci 10592 - 91 23 C 12132 49 © . 13 C 12617 53 . 19
A 70058 21 4 A 72055 .37 10 C 10258 35B 31 . G 10ee7 . 18 6 ¢ s 45 2 C 12620 31 6
: A @¥10062 31 11 |-A 72056 37 17 .C 10258 39 1 ¢ o878 19 &8 | ¢ 1ad0 a1 ! C 12621 31 2
A 70090 5 5 A 72057 37 9 C  10259° 33 12 C 1083 13 W . C 12623 31 - 1
A 70100 .18 3 A 72058 37 7 C 10261 33 31 G 10863 o83 5 rCo1adz 3 s | € 12624 3%t 5
A 70109 35 34 A 72059 37 4 C 10263 31 1 & 10898 57 14 ) C 1243 - 33 C 12625, 31 10
A 170109 3B 1 |- a 72080 37 12 C 10264 35 20 ¢ 10936 43 "3 c 12144 33 ‘a\ﬁ—»ncxlég% 57 25
A o111 - 7 35 30 | A - 72062 37 16 C 10264 35B 14 £o1092 3 10 ¢ s 48T c w315 -
A 70111 .- 35B 17 - | A 72062 37 o7 C 10266 35 13 C 10952 298 9 .p . C 12146 33 5 C 12674 &7 8 .
A 70111 - 38 .18 .| A 72063 37 13 C 10267 35 17 C 10985 51 . 22 ¢ 12147 3w 4 C 12675 &7 9 ,
A 70112 3 21 A .72064 37 22 C 10267 35B 13 C 10987 - (A - C 12148 35 zg C 12676 57 32
A 70117 35 . 19 A 72065 37 3 C 10283 45 22 ¢ 10988 . 37 31 C- 12156 33 1 C 12678 57 18" ‘
A 70117 35B 18 A 72068 37 14 C 10201 33 15 C 10989, 87 30 ¢ 1263 45 15 C ‘12682 41 12 - :
A 70129 . . 33 21 A 72067 ‘37 15 C 10292 33 - 40 C 11247 - - . Bl 43 C 12168 49 8 C 12682 41 36
A 0127 35 4 .} A 72088 37 90 ¢ 10296 33 28 . C. 11332 - 33 43 €. 12180 43 30 ,C 12683 53 1f
“ A 70127 358 27 | A 72089 37 6 C 10208 33 38 . Cc 11430 " A Cc 128 43 3 C 12684 51 .5
A 70128 3% 2 A 72070 37 21 C 10289 33 18 C 11529 19 2 + c 12187 .17 36 C 12750 57 1
A 70128 3B 26 | A 72070 37 24 ) C 10302 33 25 c 1158 - .45 20 c 12192 51 24 C 12758 57 15
A 70131 33 37 A 720M 3 -8 C 10303 33 o2 ¢ . C 11534 45 14 C 12193 51 17 c 12777 57 w .
A 70137 . 33 ] A 72072 . 37 23 C 10312 17 16 - - C 11545 - 19 . 15 C ¢12194 . 51 18 C 127992 57 © 11
A 70141 - 33 8 A 72073 19 11 c 10312 23 12 C 11582 . 45 26 C 12197 51 25 C 12813 23 14
A 70142 33 3 A 72073 - 21 _ C 10314 31 5 C 11635 . 43 3 C 12198 51 . 26 C 12880 59 1
A 70143 33 K A 72074 21 8 C 10317 81 9 C 11636 : 43 1 C 12189 51 217 C 12883 59 2.
A 70185 31 12 | .A. 72075 21 17 C 10338 47 . 3 C . 11887 48 2 | € 1220% 19 16 C 12884 59 8
A 70202 B 1 A 72011 31 1 ¢} €C 10348 35 38 C 12203 45 16 C 12885, 59 4

; : ke : 3
B} 4 ,




- l ‘a‘ ' >
“ "\ L] . ' 1 . N - ' . ' i
. YAy ) ' N . - ’ '
: . f, ) . @ . ad to | ‘ : ' . . : - T
PART - . P&GE REF PART . PAGE_ REF. PART «- PAGE 'REF.. _ " PART - PAGE TREF. PART PAGE REF. PART - PAGE REF. ol

NO. C No NO. . " NO. NO. ‘- ND.". NO NO.- NO NO. S " NO. NO. NO. . NO NO. NO NO. . NO. .

»

- r T ~ " v T = — T -

12886 - - S 1 I 5 C 13934 43 =~ 33 | C . 19492 23p 24 KO 235007-5
12903 . 59 8 C 13983 45 28 -C -~ 19493 23D 1 » KO 235007-8
12975 L P9 a2 C+ 13984 45 . 28 19494 23p* 27 - KO 235007-5 .
12975 o S 29B 0 (11 ¢ 13985 51 4 19638 23D 28 KO °235007-%
C 19706 24D 15 - KO 235008
c -
c
C-

>

-

17 | KO 235526 11 13- | KOA 231533 53 1
40 KO 235572 8 .-8 KOA 235100 5 1 .
10 - KO 235573-- . 9 - .17 KOA 235138 9 10 C

- 10 KO- - 235631 7 - 10 KOA: 235256-§ 17 50 ’

- 15 KO 235656 13 - 4 KOA 235327 7 - 22 -
38- | "KO 235747 °~ 13 6 KOA 235327 17 45 . oy

*19 KO 235747 15 B KOA 235569 g 15 ‘

Ze KO 235748 - 13 . 42 KOA- 235571 g 15

9

s
aJed =] w3 «F A &) =] -]

-13076 . 23B 13 ° 14018 49 24
13077 - 238 7 14019 49 .. 25 19889 23D 5 "KO 235008 -
s 13079 23B 15 . 14024 . 45 .1 19890 23D 4 KQ 235010
13079 , " 23D 16 14039 .- 23B - 17 19831 ° 23D 2 KO 235010 .
13080 .- P - 14051 33 17 19862 33D 3 - KO 235011
& 8
7
0

Qoqu’mmnjgUou‘uhnoooonooonoonom

i

0
=]

K 2 18 KO 235748 15 42 KOA 235611 6 J
13080 * 23D 13 14059- a9 3 | 19893 © 23D o 20l 76| KO 235757 13 . 28 { xoa aasese $ 15

19894 23D 16 KO 235757 . 13 .. 5% | KOA 2857435 17 ' 61
19885 230 - 1 KO 235025 - 13 52 KO 235757 15 29 - KOA 235827 1 6

" 10897 - * 23D 14 RO 255025 15 52 KO 235803 11 - 8 _| ¥Qa 235865 11 1%
19898  z3p 12° > KO 235026 1317 KO 235811 11" 7 | koA 235866° 11 . 15

19899 . 23D 17 - %9 ggggig : w1 KO 235815 13 .31 '| koA 235867 11 @ 1w - ¢
. 22987 19 26 : < 9 KO 235815 15 31 KOA 237344 11 10,
15 8 KO 235048 7 6. |' Ko j

23145 235818 13 . 35 : o
KO 235048 {3 51 | KOA 237871 13 8 |
23693 23 6 KO 235818 15 - 35 KOB 23571+, 9 29

: KO 235048 “15 51 _
o819 L8 KO 235052 17" 7 KO 2o9B20 - 5 - 4 | kOB 235949 .11 22
- 268727 '37.- . 18 KO - 235826 . 7 14 :
: ) KO 235053 °© 7 27 KOB 236283 1% 1
26872 . 37 25 KO 235826 7 37 . : . ,
KO 235053 ] 50 - KOB 236303 13 7
40816 . 59 . 8 | KO 235868 1t 17 )
- KO 235054 17 14 . KOE 235646 .7 25
19478 . 33. 19 KO 235889 - 1t 2 ,
/ KO 235057 13 59 KOE 235646 7 - 48 :
19892 [ 21 9 KO 235890  1i 16 15282 27 1o .
19895 ' 21 5 RO 235057 - - 15 58 KO 235891 11 16 20007 51 10 - -
41695 23D . 23 KO 235070 13 28 KO 235892 11 16 1117-CH 23D 34 . »
62147 - 27 22 KO 235070 . 13 54 KO 235951 17 11 1594-N 31 14 :
13827 © 39, 14 RO 235010 1.2 KO 235954 13 38 9038AB 3. 11 e
T49048 ‘27 - 11 KO 235070 . » o4 KO 235954, 15 38 15077 25 19

15087 -~ 25 3 ) |

15090 25 8 _

15106 _ 25 21 ) 4

16147 25 12

16148 25 16
* 16287 9 ~19 :

16287 1t - 19 o

16287 13 27

16287 - 13 47

16287 15 _ 47 ,

13224 37 28, |

25683 21 6 -

25683 29 4

25683  29E 31

25683 31 - 8

25683 57 5

Jeeis  23B . 4

36619  23B 23

5063-S 9 21

5063-S +11. 21

5063-S 13 41

5063-5 15 41

5063-S 35 31 .

°

18296 ~ . 't7 " o4 KO 231281 51 14 . KO 235368 17 ) KO 275341 _ 5 10 b063-5  35B . @
" 18721 35 15 KO 231355 17 64 KO 235447 21 . 14 KO 275341 - 13. . 58 HARDWARE CODE NUMBERS

b
a

o

13081 238 - 5 C 14060 ° 53 12

13083 238 12 : G 14083 45 “

13085 23B° .11 | «C ' 14076 . 45 27 -

13086 . 23B " 1 C . -14077 45 27

13087 .23B. 9. T . 14088 53 18

13089 - - 238 2 C 14089 53 , 25

13106 - 29 8 C 14090 35B 12

13106 298 §~ - C- 140691 35B 11

13200 . 59 -2 c' ' 14092 35B ;.39

13200 - 59 -« 3, C . 14093 35B ~ 38

13203 " 59 10 C' '14094 23 1

13204 59 . 12 C 14095 23B° 14

13507 59 .11 C 14147 49 " 13.

13810 . 51, 39 C 14153 19

13244 23 1 . C. 14158 - 57 e¥- 9

13289 "47 . 3 .C 14311 " 45 28

13317 57 28 C 14312 .7 " a5 28

13329, 57 29- C 14314 45 27

13330 57 40 C 14315 45 27

13331 . . .57 43 C 14344 *  -25 34 A

13341 358 .32 C 14528 47 4* 'KO 200372  21° 15 ’ KO 235084 : 17 52 KO 235955, 17 4

13356 * . . '47 I ¢ ,14528 57  ~34 KO 200375 21 11 - KO 235085 . 17 51 KO 236387 19 32
C
C
c
C
Ko
s
C
C
C
C
C
C .
C
C
.
c
'C

Y

0}

-
.1

'

13357 . 14599 53 29 KO 200380 2 27 : KO 235086 " 17 50 - | KO ‘237658 13 5
13388 45 a3 '14652‘ 31 g KO 200383 21 2 KO 235007 . | 18 23 ~KO 237658 13 - 55
©1 13414 .35B * 16616 230 21 . KO 200408 21 10 KO 235117 . -7 - 8 KO 237658 . 15 5
+ . 18039 5 5 KO 200439, 21 12 KO 235118 R KO 237658 15 55
18096 9 . 25 | (KO 200443 21 7 KO  235125-8 .13 11 KQ 237727 13 -45
18086 . i1 25 KO 228174 13 .- KO 235123-8 15 i KO 2377127 15 45
18097 9 24 KO " 220174 .15 - 4 © Ko 235125-3 > 7 62 Ko 23708 13 - 23
E KO 235175 @’” 2 KO 2378687 15 . 23

2 KOG 238057 51 12
21 KO 240013 . 7 21
24 KO 240013 7 44
6 KO 270889 13 3 .

A

15
13510 37 5
13512 37 1
13513 37 g
13514 - . 3 8
13515 37 3 118097 117 24 KO .- 220174 53
13583 20"+ 2 18097, 13 34 KO 220297 53 - KO 235175
3 18097 13 . 46 KO. 220476 .53 - 11 . KO 235196
2 18097 - . 15 34 KO . 230011 7 .20 . KO 235197
3 18097 * .15 ° 46 | KO ,23p81r 7 43 1128 -%73352,?;--"
' 12 18098 . 17 /747 KO 230170 15 - . 9 ko 5 a2 56 KO 270889 5 3
14 18099 17 63 |. KO 230170 7 16 KO 235278 57 KO 271077 - 13 1
18100 " 53 - 12 | -KO 230170 7 - 39 .. KO 235287 9. 2 KO 271077 15 - 1
18101 . - 9-.°, 18 KO 230170 13 . 9 .. KO 235288 -8 . 18 | KO 275066 7 98

18102 .. 11% .18 | "KO 230875 - 19 30 © KO 235289 : 4 18 KO .- 275066

. 13584 * .. .29
13586 " 298
13587 29B
| 1359 . 27
13603 29
13605 " wx 20B 7 18
13614 . 27 - 13'.4
13618 Bl T 28 7
13663 . .. 7 .- 35B .7 18 C - . 18103 13 - 12 KQ- 230922 51 -+ 13, ~ _,KO 2320 -9 1p KO 275067 7

18677, 29 - € ’isos 15 KO 231032 T 5 KO 235353 13 . 20 KO 275067 7

'C* 18103 17 © . 60y KO 231032 13 50 KO * 235353 =713 - 53 KO 275143 . 7 4

7
3

kS

- [N

18104 g . * KO -231032 15- 50 KO | 235353 - 15 20 | ko 275220

fEEEEEHHHEANHEAHT IIT NN AT I TIOODE ™

181864 -7 11-- =23 | 'KO 231052 . 17 - 49 - KO 235353 . 15 . 53, KO 275303 5

C
C.
C
o
C.13801 . 27 18 . o1e721 358 25 /.231533 "Bl . 16 KO 235448 21 13 |. KO 275341 -7 15 58
C g
C -
c’
C

»

F0Ch 13804 s.57. .33 'C 18850 59 232535 51 15 . KO 235476 . 17 58 KO 275341 19 14 - 412 53 6 - .
19809 29 - 23 KO 232535. 53 5 KO 235404 . . - 17 41 KO 275690 17 48 | "11- 512 B3 5

13009 - T 29B 24 | KO zagoos 9 11 KO 235496 17 745 | KoA 536 5 3 13- 510 33 - 42

19491 23D 30 KO 235003 - 11 11 KO 235526 9 18 | Kkoaz2o474 53 10 | 13- 512 33 27

. . . C e : KO 235004 7. - - : . o ! .

C c 13812 - 51 21




..Abiv- - ) -
A f NUMER{CA"L “:E:Ex PART - PAGE REF
i PAGE’ REF. - PART * PAGE : :
;:;T NO./ NO. NoO. NO. NoO. NO. ‘NO. NO.
3- 662 395"] 2 3. 206 13 7 14 131- 350 23D 26
is- 856 23D 18 ﬁ3, 206 .15 14 131- 351 27 10
13- 664 28D 19 113- 206 49 12 131- 351 43 4
13- 820 33 23 13- 207 13 33 131- 366 31 13
15- 420" --- AT 42 113- 207 15- 33 131- 413 45 5
15- 514 45 231 3. 28 13 40 | 132- 5 57 27
. 15~ 540 P27 14 113- 208 . 15 49 132- 24 23 4.
15- . 8186 : / 47 2. 113- 219 47 9 132- 24 23D 33
15- 836 oA 4 113- 219 57 45 132- 26 49" 11 .
25- 104 i T 1 113- 22t _.53. 22 132- . 47 29 18
25- 104 [ 11 4 114- 201 a 12 132- (4 29B 17
. 25- 104 .f 35 40 114- 213 31 - .132— 69 33 35
25- 105 . / BB 36 115- 103 23 7 132- 310 5% 7
25- . -105 _ /= 45 24 _115- 103 43 18 132- 311 29 11
265- 108 -0 29 22 “115- 105 57 20 132- - 311 29B 10
25- - 108 7 T29B-—-22 | 115 203 . 238 10 . 132- 320 49 1
25- 108 [ 47 5 I71rs- -208. 47 12 135- 137 47 17
25- 118 ¢ 29 21 . 115- 204 13- _25 135- 137 97 17
2-- 118 ¥ 298 21 115- 204 15 ~ 25 [—438<_ 102 33 11
25- 1510 /- 2r 3 115- 204 35 32 '138- 13841 6
26- 410 7 - 23D 25 " 115- 264 35B - 2 138-. 134 41 0 -
41~ 18 13 13 115- 204 57 35 138- 2002 33 32
41- 18 15 .- 13 . 115- 204 57 42 | 138- 2005 49 14
61- 510 5 T4 115- 208 17 20 138- 2026 - 47 8
- 410 19 18 17 995, 12 .35 . 29 138- 2049 33 34
73- 410 35 39 126- 12 35B 37 141- 2 23D 3]
73- 528, 3B 34 126- 12 39 .9 141- 2 57 21
742 610 25 25 126- 22 23 4 141- 3 49 9
83-" ' 755 3 18 126- 111 25 - 24 141- 4 49 6
83- | 56 - 28 1z 126- ' 119  °57 46 "141- 56 29 17
92- ; 4 7 2 129- 7- 17 40 141- 56 29B 16
92- | 4 3%. 4 129- .37 17 53 141- 56 57 8
92- ¢ B 5 3 "129- ‘101 43 11 151~ 106 31 . 4
c92- 15 38 26 -1 139, 101 .45 19 164- 571 33 44’
92- - 5 358 35 129- * 101 45 35 166- . 6 .37 1
92- ' 5 45 25 129- 101 53 7 166- 8 37 2
92- '8 29" 20 129- {01 57 . 23 166-" 23 41 4
52+ 8 298 20 129- 102 23 9 166- 23 41 28
92 8 33 24 129- 102 43 16 166- - 531 41 20
92- 8 47 3 129- 102 49 10 166- 532 41 44
92- 8 55 4 129- 102 53 4 166- - 561 35 26
9%- -5 - 120- 103 . 47 15 166-_ 561 35B 4
111-- 1 17 38 129- 103 . 57 3 169-° 77 .21 28
All-. 112 5T 26 || 1290 103 57. 36 169- 131° 53 26
‘111- 128 45 a1 .128- 105 55 2 .169- 146 59 14
;111- 128 53 18 129= 105 -~ 55 4 171> 209 35 36
111- 129 45 34 129-- 122 7 53 27 . 171- 209 35B - 21
111- 207 43 24 129- 167 27 20 173- 207 45 18 °
111- 319 57 2 - 128~ 204 19 .5 173- 210, 53 3
111-. 531 55 3 12927 325 20B 23 173~ 215 19 4
111- =532 - . 55 2 129- ‘409 5 2 173~ 224 53 -8
113- 1 53 20 129- 531 59 ' 13 173; 224 53 9
113- 2 17 12 129-. 582 27 23 "173- 237 25 27
113- 4 57 22 129- 601 47 10 175 400 43 - g
113~ 8 13 19 129- 601 47 14 175- 418 43 19
113- 8 15 19 129- ' 601 57 12 175- 436 17 10
113- 6 17 3. 131- 178 43 20 A177- . 94 5 7 :
113"‘ 103 19 13 - 131_ 301 9 26 182- 509 '__457 ‘_677, e
. ~113- 103 53 ol 13- sm 1 26 187- 131 53 14 .
113- 205 29 . 25 181- 301 13 . 39 187- 408 53 L
113- 205 29B 28 131- 301 37 187- 1008 45 37

15

R

" "NUMERICAL INDEX .

219-

. L)
. N
. - ' N P - o

’ 1.
'PARY PAGE REF. PART PAGE REF. PART, ‘PAGE REF.
NO. ‘NO.  No!  No. NO. - NO. NoO. NO. NO.
187- 1009 45 29 193- .- 82 53 17 219- 38 29B 15
187- 1036 45 31 193- 91 53 10- ] 219-. .57 27 19
187 1036 57 44 193- ., 524 59 6 - 219~ 403 3 4
187~ 1043 45 30 185- 17 23D 32 | ‘a221-. 2 13 28
192- 8 ) .25 14 195- 104 17 18 221- 2 15 26 -,
192- 17 "25 15 '195- 104 49 . 18 221- 4 33 10
192- 18 5. 8 195- 510 59 5 221- - 12- 37 1
192- 18 17 39 195~ ° 512 5 9 1221- 412 57 - 10
192- 18 17 54 195« 515 17 8 221- B4l - 37 29
192- 18 25 28 19%- ' 515 171 43 - 222- 41 19 . 20 -
192- 18 53 - 4 195- 517 23 10 222- 101 19 - 21
192- 19 13 18 195- 520 53 3 222- 112 1% 22
192- 19 - 15 18 195- 521 49 17 222- 4021 19 24
192- 19 17 2 195- 521 59 4 .
192- 19 17 9 195- 522 23 11 |!
192- 19 17 13 195- 530 57 13 .
192- 19 17 46 . 195- 533 49 22-
192- 19 . © 43 10 | 195- 545 13 . 36
192- 19 53 16 195- 545 15 36
192- 19 . 57 24 185- 545 47 11
192- 20 - _ 19 12 ©195- 2028 39 3
192-—-20_____ 23 8 - 195- 2036 23D 20 .
192- 20 4317 195- 2082 29 15
192- 20 49 9 205 27 13 30
192- 20 53 2 205- 27 TTTTI5---_30
192- 21 13 15 211~ . 3 21 4 e
192- 21 13 . 24 211~ g 23B 16 P -
192- 21 13 32 211~ 9 59 9
192- 21 13 39 211- 10 37 4
192- 21 15- 15 211- 12 23D 11
192- 21 15° 24 213- 3 49 ' 8
192- 21 15_ - 32 213- 4 49 5 -
192- 21 15 39 ©214- 253 . 19 9
. 192- 21 17 19 214- 253 35 14
192- 21 - 23 9 214- 253 35- 16
192- 21 29 24 214- . 253 35B - 24
192- 21 29B 25 214- 253 57 41
192- 21 35 33 ' 218- 445 35 18
192- 21 "35B .3 218- 455 3B 23 |,
192- 21 47 13 218- 494 35 12 .
192-. 21 49 21 218~ 755 57 ° 38 .
192- 21 53 23 218- 1056 35 22
192- 21 97 7 4 218- 1057 .57 30
192- 23 T5% 3 218~ . 5006 35, 9- - ’
192- . 26 25, 85 218- 5006 35 25 ,
192- 111 9 12 218- 5006 © 35B 8 N
192- 111 . 11 12 218-" 5007 - 35 . 6
193~ 5 53 g 218- 5007  35B .29
193- 8 ¢ 45 17 218~ 5008 35 11
193- 9 45 7 218- 5008 - 35B .10
193- 31 35 27 . 218- 5059 35 24
193- 31 358 5 218- 5059 358 7
193- 34 27 21 218- 5060 35 5
193- 36 29 24 218- 5060 35B 28
193- 52 . 35 37 218- 5062 358 33 .
193- 52 358 22 218- 5106 35 3
193- 57 - 45 32 218- 5108 35 10

-—57—— 53 28 218- 5108 35B 9 -

193- 60, 19 - 19 219- 8 29 8 , e
193- 82 41 5 219- 8 29B 6
193- 82 41 29 38 29" - 186



